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Notes for using this parts book

1. This book was prepared based on information available in August 1999.
2. Parts are subject to changes in design without prior notice.

3. Partssupplied as complete assemblies are circled by a dotted line
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom August 1999.

Modelldnderungen sind vorbehalten.

——

Die Teile, die als kompletter Satz geliefert werden, sind mit einer [ ____!
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Notes sur l'utilisation de ce manuel de
pieces détachées

Ce manuel a été fait d’aprés les renseignements valables au mois de Aodt 1999
Les piéces peuvent étre sujettes & des modifications sans préavis.
Les piéces fournies en tant qu'assembliages complets sont encadrées avec un trait

Fe————

pointilléL____! .
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en agosto
1999.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . E£1FE8{&R / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la méquina

REF.NO. CODE |qQTy r T NAME OF PARTS RM]
4 104450109 1|3 4at-8 RUBBER CAP, 8
5 117934009 1|FLa+135 RUBBER CAP, 13.5
6 117934009 1T at135 RUBBER CAP, 13.5
7 140392009 2|A1T % OIL CAP
10 104450109 1MNadat8 RUBBER CAP, 8
11 117934009 1dat135 RUBBER CAP, 13.5
13 544309109 1o X2 hii— FRAME SIDE COVER
14 062711212 4| ~2476-32X12 SCREW, PAN SM4.76-32X12
15 S44313001 AR PZAPAL- R BELLOW ASSY
16 548534009 IR EAEE & VAS R X-FEED BRACKET COVER ASSY, L
17 548537009 I E A ES VAT LR X-FEED BRACKET COVER ASSY, R
18 062680612 2| ~N14327-40X6 SCREW, PAN SM4.37-40X6
19 106629002 413 2 2 a3y SCREW, SM4.37
20 542750109 1MNAx>1272 FACE PLATE ASSY
20-1 S42751009 TA1% FACE PLATE
20-2 S42752000 IR AR B PACKING, FACE PLATE
20-3 117934009 2|3 4at135 RUBBER CAP, 13.5
21 062711012 3|+ X 3476-32X10 SCREW, PAN SM4.76-32X10
22 $44494001 1| 71H—F7 38 EYE GUARD ASSY, B
22-1 S44483001 HEE L IAV A HINGE ASSY
22-2 $44485001 1|\7rH-—F EYE GUARD
22-3 061660806 2| %2 3318-40X8 SCREW, FLATSM3.18-40X8
22-4 021660102 2|+ ~1232318 NUT, 15M3.18
22-5 025030232 2|lbSHHZFaM3 WASHER, PLAIN M 3
22-6 544487001 1|Fo4H—K&xNL4—8 EYE GUARD HOLDER, B
22-7 062670512 2|+ AN 2357-40X5 SCREW, PAN SM3.57-40X5
23 062670612 2|+~ 3357-40X6 SCREW, PAN SM3.57-40X6
24 510030002 Haadhwhnini—o 3 SHUTTLE RACE COVER ASSY
25 145480101 214 2635 SHOULDER SCREW, SM6.35
26 109239002 2{F I FHR WASHER, WAVE SPRING
27 §$37920009 ISV VAt THREAD TAKE-UP COVER
28 062680612 1|3 ~24.37-40%6 SCREW, PAN SM4.37-40X6
29 548539001 1326V 1 aK53 442 AUXILIARY PLATE, 326L
30 106629002 8o A 2T4a37 SCREW, SM4.37
31 502445001 1MITH-—H—F FINGER GUARD
32 025350332 2|5 HFHAF 135 WASHER, PLAINL3.5
33 520164009 1T at13 RUBBER CAP, 13
34 517803001 IR B e v AT STEPPING COVER
35 107321003 1|8 xa76 SHOULDER SCREW, SM4.76
36 107017002 M snzdFHz WASHER, WAVE SPRING 6.45
37 129986001 1|v~3232357 SCREW, SM3.57
38 542758001 1[soLF 7S QILPAN, SOL
39 062400612 2 |+ ~Namaxe SCREW, PAN M4X6
42 117936009 E = - RUBBER CAP,9.4
43 104450109 2|J 46t 8 RUBBER CAP, 8
101 544317009 1~ K326 BED, 326 L
102 018082022 4|7+ KN -8X20 BOLT, SOCKET M8X20
103 548540109 1~V F326EL-R BED, 326EL-R
104 018082022 4|7+ Kbk 8x20 BOLT, SOCKET M8X20
105 544606001 TIXT—UF 1 A~—-HL SPACER
106 018501622 2{7+EJ k5X16 BOLT, SOCKET M5X16
107 018501222 217K F5x12 BOLT, SOCKET M5X12
11 544320001 T~ Bh—LF BED COVER, LF
112 062681212 1+~ D437.40%12 SCREW, PAN SM4.37-40X12
113 519736001 1#ns—as COLLAR, 4.5
114 S44321001 T{~Y K #A/8—RF BED COVER, RF
115 062681212 1|+~ z2437-40%12 SCREW, PAN SM4,37-40X12
116 $19736001 Hns—as5 COLLAR, 4.5
117 $44387009 Ty KA/ —LR BED COVER, LR
151-v26-050
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A . E1FEH{% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY AT NANME OF PARTS RV
118 106629002 212 A X437 SCREW, 5M4.37
119 062680812 1|#~10437-20X8 SCREW, PAN 5\V14.37-40X8
120 062680812 11 /X 3437-40%8 SCREW, PAN SM4.37-40X8
121 $44322101 2ix 7V HAHN—9H4T COVER SUPPORT, F-BRACKET
122 062761012 4|+ ~3595-28X10 SCREW, PAN S\M5.95-28X10
920 544629001 HEw—7% LABEL, E
151-v26-050



B. L& - $H#5B8{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/M canisme de arbre sup rieur et barra  aiguille / Mecanismo del eje superior y la barra de aguaja

| < wEnEwAm
/ For Medium & Heavy-weight materials >

20—

5 “#7va @@/ OPTION PARTS
21— | _

o4 ” { For Extra heavy-weight materials >

151-V26-123




B. _L## - $1#REE{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y |a barra de aguaja

REF.NO. CODE Q'TY bAA NAME OF PARTS Y|
1 S42830001 79 UPPER SHAFT
2 545147001 HWoZe-osOvEs7: CRANK ROD ASSY
2-1 144712001 2|2 A% a78 SCREW, SM4.76
3 542754001 (L APl - S UPPER SHAFT BUSH, L
4 014780622 7+ rxxrT6355 %3 SET SCREW, SOCKET (CP) 5M6.35
5 140726000 Va7 A50M LUPPER SHAFT BUSH, M
6 072630260 1~ 7 1) 6302VV BALL BEARING, 6302vV
7 048150142 1 hxrT7T¥53015 RETAINING RING, EXTERNAL C15
8 538035109 "WZz—U7z PULLEY ASSY
9 014760622 2{7F R ART595 SET SCREW, SOCKET SM5.95
10-1 152231000 TNWwurt9252% THREAD TAKE-UP CRANK
11 100250001 1 xxv7.14 SCREW, SM7.14
12 014770622 2(7PFMARTBIFVAEE SET SCREW, SOCKET (CP) SM6.35
13-1 101706001 1+ A% 635 SET SCREW, SM6.35
14-1 543984001 (R PARIE Sy N PR s B IS THREAD TAKE-UP LEVER SET
14-1-1 543982001 1lFrErsz THREAD TAKE-UP LEVER ASSY
14-1-2 152236001 1ForErdyiy THREAD TAKE-UP SUPPORT SHAFT
114-1-3 152237101 LR TAVE v s i ) NEEDLE BAR CRANK
14-1-4 132051001 T+ 7 F 3570 SCREW, FLAT SM3.57 L
14-1-5 $43689001 1 UESLh NEEDLE BAR CONNECTING ROD
14-1-6 542756001 LAY E k- X CLAMP, NEEDLE BAR
14-1-7 062680712 1|3~ 3437-40X7 SCREW, PAN SM4.37-40X7
15 014780622 WPFbEARTE357 K3 SET SCREW, SOCKET (CP) SM6.35
16 102630001 LAV E NS s g K dw g SLIDE BLOCK, N-BAR GUIDE
17 $37927000 TR T+ 1 NEEDLE BAR GUIDE
18 100242003 2| A %3357 SCREW, SM3.57
19 155578000 209472 RUBBER CAP, 7.2
20 502269001 1Y NEEDLE BAR
21 144458001 T FE3w Y rA2L357 SET SCREW, SM3.57
22 152242001 K A &ILU NEEDLE BARBUSH, U
23 152243001 I BAVE S EE P NEEDLE BARBUSH, D
<rhE#NH> < For Medium-weight materials >
24 107415016 T3 DPXS NEEDLE, DPX5 (#16)
<EH> < For Heavy-weight materials >
24 145646021 1132w DPX17 NEEDLE, DPX17 (#21)
"FTL gL ” OPTION PARTS “
<iEEHH > < For Extra heavy-weight materials >
10-2 154623000 Wy U7 25478 THREAD TAKE-UP CRANK, B
11 100250001 12452714 SCREW, SM7.14
12 014770622 2|PH P AFTE35TAE SET SCREW, SOCKET (CP) SM6.35
13-2 123006001 1| Fx3¥635%7 83 SET SCREW, (CP) SM6.35
14-2 543985001 LAV E: s AV, Y T THREAD TAKE-UP LEVER SET, B
14-2-1 543982001 1|17>E>7 2 THREAD TAKE-UP LEVER ASSY
14-2-2 152236001 HWFEvgHIva THREAD TAKE-UP SUPPORT SHAFT
14-2-3 154624101 IRIAVE: v R B iry: NEEDLE BAR CRANK, B
14-2-4 132051001 T+#ZxI357L SCREW, FLAT SM3.57 L
14-2-5 543689001 IR PARVE: Sy RVRSS; % NEEDLE BAR CONNECTING ROD
14-2-6 542756001 AV ENE-£- CLAMP, NEEDLE BAR
14-2-7 062680712 13~ 1437-40X7 SCREW, PAN SM4.37-40X7
24 107415009 113 22 nUDPXS NEEDLE, DPX5 (#9)
24 107415011 12 22U DPXS NEEDLE, DPX5 (#11}
24 107415014 11222 1DPXS NEEDLE, DPX5 (#14)
24 107415018 113 &2 1DPXS NEEDLE, DPX5 (#18)
24 107415019 113 22/ JDPXS NEEDLE, DPX5 (#19)
24 107415021 123 2nuippxs NEEDLE, DPX5{(#21)
151-v26-123



B. L# - $t#BA{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/' M canisme de arbre sup rieur et barra  aiguille / Mecanismo del eje superior y la barra de aguaja

22

| < vmmEwE
/ For Medium & Heavy-weight materials >

20—

9 " #7588/ OPTION PARTS "
21 : <EED

24 / For Extra heavy-weight materials >

151-V26-123



B. _b#f - $14E 1% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NQO. CODE Q'TY ErXA NAME OF PARTS
24 107415023 1132 2> nUDPXS NEEDLE, DPX5 (#23)
24 154763010 13 2>/ DPXSKN NEEDLE, DPX5KN (#10)
24 $37929009 12 22U DPXSNY NEEDLE, DPX5NY (#9)
24 537929016 1|5 227y DPXSNY NEEDLE, DPX5SNY (#16)
24 145646011 1lz 22 UDPX17 NEEDLE, DPX17 (#11)
24 145646014 1z v2nuppx7 NEEDLE, DPX17 {#14)
24 145646016 11z 2 n)oPxt7 NEEDLE, DPX17 (#16)
24 145646018 1132 2 UDPX17 NEEDLE, DPX17 {#18)
24 145646019 112 22/ UDPXI7 NEEDLE, DPX17 (#19)
24 145646024 1132 2N DPX17 NEEDLE, DPX17 (#24)
24 145646025 113 U DPX17 NEEDLE, DPX17 (#25)
24 $37928019 113 2w N UDPX1ITNY NEEDLE, DPX17NY (#19)
24 524511007 112 222\ 1) 3355.01MR NEEDLE, 3355-01 MR7 (#7)

151-V26-123



C1. 2V B{% / Feed mechanism / Transportvorrichtung / M canisme de l«entra nement
/ Mecanismo de la alimentaci n

—_— e — —

i
-
E)
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C1.3%") B3{% / Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE QTy B X NAME OF PARTS RIVE
1 551027001 1|44 Fs 3 WORK CLAMP ARM ASSY
1-1 $51028000 REadsta WORK CLAMP ARIM
1-2 $35183000 2|V FFuia LINEARBUSH, 12
1-3 011679312 2| P A RTISTES SET SCREW, (FT) SM3.57
1-4 $30950000 21753V b UH FLAT CYLINDER
1-5 518539000 4| T LK M5-05 ELBOW, M5-05
1-6 S44326001 tlzry o445 SUPPORT SHAFT
1-7 146354001 2|1 H = WASHER, PLAIN 5
1-8 048040342 2| kX TEA RETAINING RING, E4
1-9 S30951001 2100 AU EST CYLINDER JOINT
1-10 018401622 2|7 #E Ik axie BOLT, SOCKET M4X16
1-11 110168001 2|30vy ROLLER SHAFT
1-12 $44327001 1FHzPH#LIA—UR WORK CLAMP LIFTER LEVER, UR
1-13 $44328001 YT F7HLN—UL WORK CLAMP LIFTER LEVER, UL
1-14 S17813001 21X T FHLIN-D LEVER, D
1-15 544329001 HAGTTHFLFLTH WORK CLAMP LIFTER SHAFT
1-16 048050342 1k % 7E5 RETAINING RING, E5
1-17 143521001 HESFIY ) RING, THRUST
1-18 521775001 1evbhs—731 SET SCREW COLLAR ASSY
1-18-1 139096001 1Y bh5— SET SCREW COLLAR
1-18-2 014680422 2|7 F P AR TA37TTRE SET SCREW, SOCKET (CP) SM4.37
1-19 014760622 1|7+ b x33595 SET SCREWV, SOCKET SM5.95
1-20 018400832 2| 7HH i b AXS BOLT, SOCKET M4X8
1-21 025040132 2|ESH A 234 WASHER, PLAINS 4
1-22 549419001 WS 8-—9H41Liy SUPPORT SHAFT
1-23 518636101 MAS 14 —F 8% SPRING
1-24 014760622 1|7+ A 2595 SET SCREW, SOCKET SM5.95
2 S17815000 1|25 14— SLIDER
3 $51029001 LN B ok e o g SUPPORT PLATE
4 149482001 2|7FY 2 F S H I bMBX15 BOLT, FLAT W/SOCKET M6X15
& $51030001 1|326LF 4 IR WORK CLAMP, R 326L
7 $51031001 1[326LA 4 L WORK CLAMP, L 326L
8 025680232 2|E3¥AHxF 19437 WASHER, PLAIN M 4.37
9 153403002 2|HI +837XT BOLT, SM4.37X7
10 510065001 211F¥A1% POSITIONING PLATE
1 062680512 2|+~ 2437-40X5 SCREW, PAN SM4.37-40X5
12 $44433201 113262 U172 FEED BRACKET ASSY, 326
12-1 544437201 1y+70 51 Y-FEED BRACKET
12-2 S44434001 21326¥t P T A7 32 Y-FEED GUIDE ASSY, 326
12-3 018680822 4| F7HF I+ a37X8 BOLT, SOCKET SM4.37X8
12-4 544436000 23267 020-7 CROSS ROLLER, 326
12-5 544381001 127 041X X-FEED BRACKET
13 004400814 81+ 3 24x8 SCREW, FLAT M4X8
14 017761412 2| ~5.95x14 BOLT, SM5.95X14
15 025060132 2|IESYHX Y6 WASHER, PLAINS &
86 018680822 2|7 H k437X8 BOLT, SOCKET SM4.37X8
151-V26-202
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C2 . & U B8f% / Feed mechanism / Transportvorrichtung / M canisme de |«entra nement
/ Mecanismo de la alimentaci n
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C2 .:£ ") BB1% / Feed mechanism / Transportvorrichtung / Mécanisme de ’entrainement

{ Mecanismo de la alimentacién

REF.NO. CODE Q'TY B XA NAME OF PARTS RM

16 $51032000 1326 X7 VS o494 X-FEED SHAFT HOLDER, 326L

17 $51033001 1[328xA v Ty X-FEED SHAFT, 326L

18 014760622 2]7H+ b+ A3 595 SET SCREW, SOCKET SM5.95

23 551034001 yow kv Y-DRIVING SHAFT

24 018501222 2|7 F#FE 0 k5x12 BOLT, SOCKET M5X12

25 025050232 2leSHHRF2 Y5 WASHER, PLAINM 5

26 $47112000 2|V=7Fv 26 LINEARBUSH, 16

27 014680422 2175 b A2 TA379 KRR SET SCREW, SOCKET (CP) SM4.37

28 551035001 1yo F9pE—& TS v L PULSE MOTOR BRACKET, Y-FEED

29 018016122 4|7 #+ I +6X16 BOLT, SOCKET M6X16

30 544443001 1|2 FxEy DRIVING GEAR

31 014760622 2|7+ k& %595 SET SCREW, SOCKET SM5.95

32 517868001 2|zzFare~sansy BALL BEARING, MINATURE

33 $23445001 TWyv ke xvss Y-DRIVING GEAR SHAFT

34 $23446000 1N B A COUPLING

35 014760622 4|7+ b #3595 SET SCREW, SOCKET SM5.95

36 048080342 2|k #x7E8 RETAINING RING, E8

37 048220242 2Ib 2T FFIHC22 RETAINING RING, INTERNAL C22

38 551036001 NG rrFL A Y-HOME POSITION BRACKET

39 018401022 2|7+ +axi0 BOLT, SOCKET M4X10

40 025040232 2lez¥H2F a4 WASHER, PLAIN M 4

41 544669001 Ty - UVra4 Y-SENSOR SETTING PLATE

42 018400822 2|7+ FEN R 4xs BOLT, SOCKET M4X8

43 025040232 2|42 Fam4 WASHER, PLAIN M 4

73 S44447001 2|4 T sk WORK CLAMP, SE

75-1 542787001 24T F L AH TS RA WORK CLAMP GUIDE BRACKET, A

75-2 S42884001 1AHIFoAHT 148 WORK CLAMP GUIDE BRACKET, B

76 062670712 2|3 ~2357-40X7 SCREW, PAN SM3.57-40X7

77 062671212 4 |F~0357-40X12 SCREW, PAN SM3.57-40X12

78 107038003 4145 2357 SCREW, FLAT SM3.57

g1 $44455001 1 ABITT7or14 WORK CLAMP GUIDE PLATE
<hE#H > < For Medium-weight materials >

140-1 $51037001 1Ao7 U 123284 ....... t=1.2 |FEED PLATE,A326L ........cevviinnnn.. t=1.2
<E4H > < For Heavy-weight materials >

140-2 $51038001 1o U1 5326B ....... t=1.2 |FEEDPLATE,B326L ........c0vvveeeeinnnn t=1.2
AT 1 " OPTION PARTS "

5 $51042001 11326t 4 T UN WORK CLAMP, UN 326L

75-3 $42798001 1HAHIFIFHI A4 WORK CLAMP GUIDE BRACKET

75-4 $44451001 2{AHYITFITEYAE ADJUSTING PLATE

75-5 $42800001 2{AHITAFTF AL VIA ADJUSTING PLATE

75-6 544453001 2|44 T 7 8E-0OP PRESSER FOOQOT, SE-OP

75-7 062670512 A1+ ~2357-40X5 SCREW, PAN SM3.57-40X5

151-V26-202
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C3 . # U B§fk / Feed mechanism / Transportvorrichtung / M canisme de l«entra nement
/ Mecanismo de la alimentaci n

151-V26-202
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C3 .3 ') B81% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion

REF.NO. CODE |q'7Tv EL A1 NAME OF PARTS RIVE
65 $10091101 21U 2 AT A 2FHT AUXILIARY PLATE SUPPORT
66 062680812 2|~ 2437-40%8 SCREW, PAN SM4.37-40X8
67 544445001 1kya1a44IR SUPPORT PLATE GUIDE, R
68 S44757001 HEPERE RS =aY SUPPORT PLATE GUIDE, M
69 062680812 2|F ~2437-40%8 SCREW, PAN SM4.37-40X8
70 S44446001 HEVEEE R et SUPPORT PLATE GUIDE, L
71 062761012 4]+~ T595-28X10 SCREW, PAN SM5.95-28X10
87 $51039000 21y =731 r326L LINEAR GUIDE, 326L
88 018401636 | 11|7+#. raxis BOLT, SOCKET M4X16
89 028040246 | 11|z ¥H%24 WASHER, SPRING 2-4
90 S44382001 1|X8 4 2247 —1)A326 X-TIMING PULLEY, A 326
100 014770622 2P F r X2 U357 ES SET SCREW, SOCKET (CP) SM6.35
101 $44456000 1{X% 1 3 > 4 ~jb k A326 X-TIMING BELT, A 326
102 $44457000 1xz7-J51L X-PULLEY BRACKET, L
103 544458001 1|xz 132 497—1B326 X-TIMING PULLEY, B 326
104 014770622 2|17+ A2 Y6350 K3 SET SCREW, SOCKET (CP) SM6.35
105 544459001 xgrsvd7-uss X-TIMING PULLEY SHAFT
106 $17885101 t|lg1z2v47-0A TIMING PULLEY, A
107 014770622 2i75 b A% V6350 K T SET SCREW, SOCKET (CP) SM6.35
108 530138001 21 on~7u 58 MICRO BEARING, 8
109 048060342 21 r x7E6 RETAINING RING, E6
110 $17886100 1x7 -4 <R X-PULLEY BRACKET, R
111 517887001 1|x7-1 v R X-PULLEY SHAFT, R
112 517888001 11325 7-us TIMING PULLEY, B
113 014710522 2lPF b xxTATEI RS SET SCREW, SOCKET (CP) SM4.76
114 048160242 2| A7 FFIYCI6 RETAINING RING, INTERNAL C16
115 530138001 2l roO~F 48 MICRO BEARING, 8
116 048060342 2| ATE6 RETAINING RING, E6
117 025050232 AleSHHxFays WASHER, PLAIN M 5
118 018501622 4|7+ £l F5X16 BOLT, SOCKET M5X 16
119 018501622 1|74 £ k5X16 BOLT, SOCKET M5X16
120 544624000 1|xz 1 3 -9~ B3 X-TIMING BELT, B 311L
121 $10078001 2|TA R 2= SPACER, TIMING BELT
122 $17890001 1IN R BELT HOLDER
123 018680822 2|7+ %0 ra37%8 BOLT, SOCKET SM4.37X8
125 $42795101 1XF7o R HOME POSITION DOG, X
126 544924001 21y 2 xymIxss SCREW, M3X5.5
127 542796001 1ixtrH—rUvras X-SENSOR SETTING PLATE
128 062400812 2{+~axs SCREW, PAN M4X8
129 025040232 20essssraya WASHER, PLAIN M 4
130 $51040001 1)y o U8 cnr-L XY-FEED BRACKET COVER, L
132 106629002 4| 225437 SCREW, SM4.37
133 $51041001 1|xy#4 U 41 H15—R XY-FEED BRACKET COVER, R
135 106629002 4{% X %5437 SCREW, SM4.37
136 $10352101 eV EE PR L Y SCREW, W/SOCKET SM4.37
142 048160242 2{F A7 FH+AYCIE RETAINING RING, INTERNAL C16
143 018501622 4|7+ # k5X16 BOLT, SOCKET M5X16
144 025050232 Ales¥HrFays WASHER, PLAIN M 5
145 018501422 2|7+ # A h5X14 BOLT, SOCKET M5X14
151-V26-202
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Ca . XVUBR (72 3 > 88&) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubeh r) / M canisme de l«entra nement (Pi ces en option)
/ Mecanismo de la alimentaci n (Piezas opcionales)
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C4 3%V BMR (# 7 3 3 > &F&n) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehér) / Mécanisme de I'entrainement (Piéces en option)
/ Mecanismo de la alimentacién (Piezas opcionales)

REF.NO. CODE QTY A NAME QF PARTS RM|
<HF—TEEG > < Gauge parts>
138 551043001 I CP VL B0 O B H-POSITION STANDARD PLATE ASSY ¥
EVIEBATyEF AL b > < Attchment for feed plate >
150-1 551045001 1xsuss36La7 54 t=12 [FEEDPLATEBLANK, A326L ............. t=1.2
150-2 $51046001 1401232608754 t=12 |FEEDPLATEBLANK,B326L .............. t=1.2
150-3 551047001 121232754 t=12 |FEEDPLATEBLANK, C326L .............. t=1.2
152 548555000 1FoU181F~TF—+ INNER PLATE, FED PLATE
<HI T 7HE> < For work ciamp blank>
153-1 $51051001 1A+ TIF5>2LA3258 . t=3.2 |WORKCLAMPBLANK,SEA-3.2-L ....... t=3.2
153-1 $51053001 14T 55 2L040SE . t=4.0 | WORK CLAMP BLANK, SEA-4.0-L ....... t=4.0
153-1 551055001 AT F>4La50SE . t=5.0 |WORK CLAMP BLANK, SEA-5.0-L ....... t=5.0
153-1 S51057001 1#HT 7527186058 . t=6.0 [ WORK CLAMP BLANK, SEA-6.0-L ....... t=6.0
153-2 $51052001 1144175 71B3.25E .. t=32 |WORK CLAMP BLANK, SEB-3.2-L ....... t=3.2
153-2 $51054001 1|44 T 75 Ba0sE .. t=4.0 |[WORK CLAMP BLANK, SEB-4.0-L ....... t=4.0
153-2 551056001 1AHT TS5 71B5.05E .. t=5.0 [WORK CLAMP BLANK, SEB-5.0-1. ....... t=5.0
153-2 $51058001 1|4+ TF5-2718-605E . t=6.0 [WORK CLAMP BLANK, SEB-6.0-L ....... t=6.0
153-3 $51059001 1|#H T 75 7La3.20N . t=32 |WORK CLAMP BLANK, A-3.2 UN-L ...... t=3.2
153-3 551061001 1AHITFS52LA40UN . t=4.0 |WORK CLAMP BLANK, A-4.0 UN-L ...... t=4.0
153-3 S51063001 1495 2LA50UN . t=5.0 | WORK CLAMP BLANK, A-5.0 UN-L ...... t=5.0
153-3 $51065001 A4+ T FZ 2 7LA60UN . t=60 | WORK CLAMP BLANK, A-6.0UN-L ...... t=6.0
153-4 $51060001 1|A#4T 735> 41B32UN . t=32 | WORK CLAMP BLANK, B-3.2UN-L ...... t=3.2
153-4 $51062001 14T 75 >71840UN . t=4.0 |WORK CLAMP BLANK, B-4.0 UN-L ...... t=4.0
153-4 551064001 1|#H#TF5>21850UN . t=50 [ WORK CLAMP BLANK, B-5.0 UN-L ...... t=5.0
153-4 551066001 1|#4T 752 21B6.0UN . t=60 | WORK CLAMP BLANK, B-6.0UN-L ...... t=6.0
<OTi£JiEHT7 w2 F 4> k> | <Attachment for one-touch feed plate>
155 $14841001 floTA2 188123 OT-FEED PLATE BRACKET ASSY
151-V26-202

Lr RMEIC AW T VAR, BELHITARY LTEYETOTRMIEAELEZVTT S,
¢ Parts which have an asterisk (%) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should

never be disassembled.
+¢ Die in der Kolonne RM mit einem Asteriskus () bezeichneten Teile sind mit hoher prézision zusammengebautund eigestellt worden.

Aus diesem Grunde dirfen diese Teile niemals zerlegt werden.

Y7 Las pieces désignées par un astérisque (3) dans la colonne RM sunt des pigces qui ont é1é assemblées et réglées avec une grande précision.

Il ne faut en aucun cas déposer ces piéces.
¥¢ Laspartes gue tienen un asterisco {3) en la columna RM son las partes que han sido armadasy ajustadas a alta precision.
Estas partes nunca deberdn ser desarmadas.
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C5 . X UBfR (A7 3 »88&) / Feed mechanism (Option parts)

/ Transportvorrichtung (Sonderzubehér) / Mécanisme de |’entrainement {Piéces en option)
/ Mecanismo de ia alimentacion (Piezas opcionales)
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C5.:E VU BEM®R (+ 7 ¥ 3 > &Baad) / Feed mechanism (Option parts)
/ Transportvorrichtung (Sonderzubehdr) / Mécanisme de I‘entrainement (Piéces en option)
/ Mecanismo de la alimentacion (Piezas opcionales)

REF.NO. CODE [q7Ty Bl o NAME OF PARTS RV
<OTEUEITS 74> < The blank for one-touch feed plate >
151-1 551048001 1ot 7 UA52LAFS5 % t=1.2 |OT-FEED PLATE BLANK, A 326L ......... t=1.2
151-2 551049001 Tlot#Z2U« 218754 =12 |OT-FEEDPLATEBLANK,B326L ......... t=1.2
151-3 $51050001 1joT+o U1 #ICFZ2  t=12 |OT-FEED PLATE BLANK, C326L ......... t=1.2
<OTRUHEET7vaF 4> k> | <Attachment for one-touch fed plate>
155 514841001 1ot )12 142% OT-FEED PLATE BRACKET ASSY
" BAS-326A, 326LAH8 " " For BAS-326A & BAS-326LA "
<H®BI BZVIEAT7TvEF A k> | <Attachment for work clamp & feed plate>
154-1 $51804001 I ERZVE G VAR - FEED PLATE SETTING BRACKET
154-2 544413001 2{# %I 7 SE-226 WORK CLAMP, SE-Z26
<75y FHETRER> < For Cassette clamp assy >
189-1 $51067001 11326LO0TAH T 127305 1=05 |OT-WORK CLAMP PLATE ASSY, 326L .. t=05
189-1 $51069001 1[326L0Td L1227 3210 t=1.0 |OT-WORK CLAMP PLATE ASSY,326L .. t=1.0
189-1 S51071001 1|1326LOTAH I A 27 3120 t=2.0 |OT-WORK CLAMP PLATE ASSY,326L .. t=2.0
<HIFBE7vaEFAob> < Attachment for cassette clamp >
156 $44411001 TWhev i1 s CASSETTE HOLDER PLATE
157 $13007001 2ihedbLTES PIN, CASSETTE HOLDER
158 021660306 23324+ +318-40 NUT, 3SM3.18-40
159 $14392201 1|#EY b1 2D-A180 CASSETTE PLATE, D-A180
160 $14388101 1(#e¥ ko %D-B180O CASSETTE PLATE, D-B180
161 514386000 1Y ba 142180 . t=1.0 |CASSETTE LOWER PLATE, A-180 ....... t=1.0
161 $14387000 1Ay bz 28180 . t=2.0 |CASSETTE LOWER PLATE, B-180 ........ t=2.0
163 $14389000 1Aty br20-A180 ... t=1.0 |CASSETTE PLATE, U-A180 .............. t=1.0
163 $14390000 HAaeY +r2U-B180 ... t=2.0 |[CASSETTE PLATE,U-B180 ............... t=2.0
165-1 152632001 HWFIDNRLDIIX HINGE ASSY, R
165-2 152633001 1Fayn-23e480 HINGE ASSY, L
151-V26-202
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D. I L4 BEGR / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

| / For Horizontal wiper > |

19
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D.# I L5 B8R/ Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur
/ Mecanismo del levantador del prensor

REF.NO. CODE QTY| X NAME OF PARTS RM
39 542836001 A yFgTHLsz STEPPING WORK CLAMP CAM ASSY
39-1 542837001 YhdryddIhL STEPPING WORK CLAMP CAM
39-2 014760622 2{FPF R A2 T595 SET SCREW, SOCKET §M5.95
40 543693000 1HaervtyTLoh STEPPING WQORK CLAMP CON. ROD
41 623033000 1|2 =<7 7/ 6805vv BALL BEARING, 6805VV
42 150460001 Tu-upx oz DL n—-3 % J-UD FEED LIFTER LEVER SHAFT
43 150461001 1|+~ 130 FEED ROLLER
44 107453001 21 H % WASHER
45 021750102 11124 b556-32 NUT, 15M5.56-32 :
46 $17871101 NWHTYFHITR STEPPING WORK CLAMP ARM, R
47 017751412 1[4 +5.56%x14 BOLT, SM5.56X14
48 542839101 1\ Ayt ToFF STEPPING WORK CLAMP ARM, F
49 148196000 1 TAZXS P FARILL BUSH, L SPREADER SHAFT
50 148197000 1P AZH R FA2IR BUSH, R SPREADER SHAFT
51 542840101 tWhesrvyroyz STEPPING LINK ASSY
52 155167002 2(#2 2556 SHOULDER SCREW, SM5.56
53 111466101 IRE s PRESSER BAR
54 145472001 A IR XHIN BUSH, PRESSER BAR
55 531012001 TAHTFaswyxy ADJUSTING SCREW, PRESSER
56 S31013001 MNFawevadysisy b ADIUSTING NUT, PRESSER
57 S10111101 1|44 I x SPRING, COMPRESSION
58 S10112001 1A TNz TFLF1 SPRING GUIDE
59 510113201 AT R 4% GUIDE BRACKET, P-BAR
60 062681212 1|+ ~N=437-40X12 SCREW, PAN SM4.37-40X12
61 S10371001 1| AHIHRD) T 5~ PRESSER BAR LIFTER
62 S$10372100 LN e o B B A CUSHION
63 048040342 1| %x7E4 RETAINING RING, E4
64-1 542843001 {lz4T 7oA PRESSER FOOT, A
65 $13399001 1] X % 235712 SCREW, SM3.57X12
66 503677001 1| ¥Hx WASHER
71 537973201 | NP G N SV, S g SETTING PLATE, SOLENOID
72 060680712 A(s8 1 > Fa37-40X7 SCREW, BIND SM4.37-40X7

"XFoarma” “OPTION PARTS "
64-2 542844001 1144748 PRESSER FOOT, B
64-3 542845001 1|#4T7cC PRESSER FOOT, C
64-4 542846001 |24+ 7D PRESSER FQOT, D
64-5 $42847001 | Bl =g PRESSER FOOT, E
64-6 158592001 HAHI TG PRESSER FOOT, G
64-7 157237001 1|47 iF PRESSER FOOT, F
64-8 542848001 1\ #4732 PRESSET FOOT, |

<HEIATTI—H> < For Horizontal wiper>
64-9 542849001 1#HT 7 XY PRESSER FOOT, XY
70 542880001 14 IRy a D PRESSER BAR, SIDE
151-V26-204
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. FEhB8{R / Lower shaft mechanism / Untere Welle / M canisme de I'arbre inf rieur

/ Mecanismo del eje inferior

24-1

P I

{24-1-2 24-1~3\} @
Akl

l24-1~1
—_——— e

(
|
I
I
\

" A7 a85  OPTION PARTS " :
<WPzx 7w 7#&%E®RM / For Wide perfect stitch device > (T T T T T \

21
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E. F&hR31% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NOQ. CODE Q'TY B NAME OF PARTS R\
1 141786001 1S5S0y k&2 SHOULDER SCREW, CRANK ROD
2 100090004 1|+ 714 NUT, SM7.14
3 014680622 1|\ P+ b ARA3775H 2 SET SCREW, SOCKET (CP) SM4.37
4 152245001 (IE R L ROCKER GEAR
5 537978151 11avraxvisy ROCKER GEARSHAFT
6 181995001 ey brhrz-7% SET SCREW COLLAR ASSY
6-1 101706001 2I b A % Y635 SET SCREW, SM6.35
7 014760622 2{7H+ b A RT595 SET SCREW, SOCKET 5M5.95
8 537979101 1Woavers LOWER SHAFT ASSY
9 $37981051 VEN R I LOWER SHAFT BUSH
10 (014760622 117+ b+ X% 3595 SET SCREW, SOCKET SM5.95
iR 152678101 HhvFameyis ADJUSTING STUD, SHUTTLE HOOK
12 081003670 10U = 4pPwW3 O RING, PW3
13 503704002 1Yy brr7-73 SET SCREW COLLAR ASSY
13-1 014770622 2| 7F R ARTEISTRE SET SCREW, SOCKET (CP) SM#6.35
14-1 542818101 1 NwAA w2173 SHUTTLE RACE ASSY, NV
14-1-1 540886001 TINVAAH TR A SHUTTLE RASE BASE, NV
14-1-2 $02429101 N E e S o THREAD GUIDE, S-RACE BODY
14-1-3 062660412 21 ~N11318-40%4 SCREW, PAN SM3.18-40X4
14-1-4 152683001 2tFHh= Uy s SETTING CLAW, S-RACE BODY
14-1-5 152684101 2ixThTr YN SPRING, COMPRESSION
14-1-6 402887001 2\FA R332 WASHER, 3.2
14-1-7 062660712 21 /<21318-40%7 SCREW, PAN SM3.18-40X7
15 014760622 1|7+ b+ A 53595 SET SCREW, SOCKET SM5.95
16 152678101 1|\ A=Faoteriy ADJUSTING STUD, SHUTTLE HOOK
17 081003670 1o >4 pw3 O RING, PW3
18 048080342 1|k XA77E8 RETAINING RING, E8
19-1 152681201 A DRIVER
20 018501422 1|7+ &I hEx14 BOLT, SOCKET M5X14
23 120438001 IR A E S PIN, DOWEL
<th[EiHH > < For Medium-weight materials >
- 152682101 NEEE L SHUTTLE RACE BODY, A
- 515662992 1|l+HA<La/NT7 S SHUTTLE HOOK, LAW/BOX
<[EHH > < For Heavy-weight materials>
- 152686101 1|+4n~<3 SHUTTLE HOOK BASE, B
- $15663991 LN B BN VA K g SHUTTLE HOOK, LB W/BOX
<shE4 EHH > < For Medium & Heavy-weight materials >
24-1 $15902401 1AELr—27 ZLA BOBBIN CASE ASSY, LA
24-1-1 516074101 1Wr—2ZFA7 1 %A TENSION SPRING, A
24-1-2 516492101 TR E 233 SCREW, BOBBIN CASE SPRING
24-1-3 515667001 BPAr et Ny B TAY- SPRING, ANTI-SPIN
25 $15665001 R E LA BOBBIN, LA
"xTvarEme” " OPTION PARTS “
<WPxFvFEER> < For Wide perfect stitch device >
14-2 540837001 Tz H~v2 TWP7 2 SHUTTLE RACE BASE ASSY, WP
14-2-1 540838001 HEER ke SHUTTLE RACE BASE, WP
14-2-2 540839001 <1 b7+ 1TWP THREAD GUIDE, WP 5-RACE BODY
14-2-3 062660412 2| N 11318-40X4 SCREW, PAN SM3.18-40X4
14-2-4 152683001 A s e SRR SETTING CLAW, S-RACE BODY
14-2-5 152684101 2|4 AT UV TR SPRING, COMPRESSION
14-2-6 402887001 2(¥HE32 WASHER, 3.2
14-2-7 062660712 2|+~ 0318-40X7 SCREW, PAN SM3.18-40X7
19-2 540840001 1TV 2 1/ —-WP DRIVER, WP
151-V26-305
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E . T#hB8{%/ Lower shaft mechanism / Untere Welle / M canisme de l'arbre inf rieur
/ Mecanismo del eje inferior

24-1
o o)
| -1-2 -1-3
N
b
TN
| 24-1-1 | 25 21
g

-.4

" #Fi3me [ OPTION PARTS "
< WPz 7y F%RR / For Wide perfect stitch device > T T e T T 3

| 21-2 22-2 192

151-V26-305
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E. TERS1® / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE |7y Eoxd NAME OF PARTS Y|

HE T -y “ OPTION PARTS ”

21-2 $40841101 14 +h=wp SHUTTLE RACE BODY, WP

22-2 540842991 Hrnnwwpnzy s SHUTTLE HOOK, WP W/BOX

24-2 540843001 1|EELr =2 Iwp BOBBIN CASE ASSY, WP

24-2-1 540845001 1|r—2Fayo85wp TENSION SPRING, WP

24-2-2 $16492101 1| FKEvr—anzzy SCREW, BOBBIN CASE SPRING

24-2-3 $15667001 1|25k o83 SPRING, ANTI-SPIN
<EEHE> <For Extra heavy-weight materials >

24-1 $15903401 T|HKEL =24 318 BOBBIN CASE ASSY, LB

24-1-1 $16075101 1|r~2F35 2948 TENSION SPRING, B

24-1-2 516492101 HKELF =22y SCREW, BOBBIN CASE SPRING

24-1-3 515667001 17957 Ky Lz SPRING, ANTI-SPIN

25 $15666001 1|#E1B BOBBIN, LB

151-V26-305
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F . $3:hiRBB8{% / Lubrication / Schmierung / Lubrification / Lubricaci n

&7
441210 @—9
5 0o 2
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F. @ E8/E& / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY Bl NAME OF PARTS RM
1 152948001 BEEEE A QILWINDOW
2 $07333001 1#F s FIc 78 OIL FEEDING PIPE, 5
3 507456000 HEzZ—-NFa2-—7F OILTUBE, L=160
4 148738000 1f72E% WICK, L=335
5 107149001 7z b FELT
6 537983001 o7y os%as31449T WICK SUPPORT
7 062680612 1|+~ 24.37-20X6 SCREW, PAN SM4.37-40X6
8 025680232 Mes¥Hxr5Fa2437 WASHER, PLAIN M 4.37
9 028680242 118244 +2-437 WASHER, SPRING 2-4.37
10 S10478000 L =R e R B R e o Y FELT
11 534986000 1WeZFa-7F OILTUBE, L=135
12 153920001 117 3 EEaxa WICK, 4X4 L =300
13 107149001 1Mzt FELT
14 $21527001 1| FrErFdFagadyT WICK SUPPORT
15 510162201 I RPAY R it s i WICK SUPPORT
16 060670512 10784 > F357-30X5 SCREW, BIND SM3.57-40X5
17 $37984000 1lE-Fz-—7 OILTUBE, L=290
18 518093100 117 2 = E4x4 WICK, 4X4 L=1100
19 153562001 1leso73ex FLAT WICK, L= 160
20 151927001 1WoSvyF 70t FELT, CLUTCH
21 104567001 2[7 EEHYI WICK SUPPORT
23 $42827000 1AL FPHZINE FELT
24 546405000 1fEZLFa-—7F OILTUBE, L= 460
25 518093100 1i7 2 cE4X4 WICK, 4X4 L= 1100
26 145547001 12— FFs TUBE HOLDER
27 062670512 1|+ ~3357-40%5 SCREW, PAN SM3.57-40X5
28 S37987001 HosgssdamayyT FELT SUPPORT
29 S37988000 Hoasagsaharohmt FELT ,
30 062680612 11+~ 24.37-40X6 SCREW, PAN SM4.37-40X6
31 S09043000 17zt FELT
32 152948001 A TIFEY b7 P OlL WINDOW
34 537984000 2|EznFa-7 OILTUBE, L=290
35 543673000 1eznFz-7 OILTUBE, L=240
36 112738000 1w 3% WICK, L=400
37 107149001 17zt FELT
38 152969001 2|0-rKHH#IH R CORD SUPPORT
39 062670512 2| N T1357-40X5 SCREW, PAN SM3.57-40X5
a4 228475000 3|48 K1.9X80 FASTENING BAND, 1.9X80
45 509043000 2|70k FELT
46 108802001 1|7 2 ETaxa WICK, 4X4 L =250
47 517901000 1j7 1% WICK, 4X4 L =460
48 117150001 1Ma—~KFHHITHR CORD SUPPQRT
49 062670512 1|+~ 3357-40X5 SCREW, PAN SM3.57-40X5
51 113006001 1zt FELT
151-V26-350
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G . %1& > B{%k / Threading mechanism / Fadenf hrungsvorrichtung / M canisme de l«enfilage

/ Mecanismo del enhebrado
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G . %iB > BH% / Threading mechanism/Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo del enhebrado

REF.NO. CODE Q'TY ExxA NAME OF PARTS RM
1 152869001 1P—b1ri¥F THREAD GUIDE, ARM
2 062710612 1{F < 0476-32X6 SCREW, PAN SM4.76-32X6
3 152870001 1|\ P—4LabH4r THREAD GUIDE, ARM
4 062670612 1|+ ~2357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 1NWFP-—LA Pt ot THREAD GUIDE, ARM
6 060670612 1[/84 > K 357-30X6 SCREW, BIND SM3.57-40X6
7 159224001 1|\ 7—4Losbras THREAD GUIDE, ARM
8 152872001 11 bFII244q TENSION BRACKET
9 114294001 1oV ¥ O RING
<HEHA> < For Medium-weight materials >
10 145519001 11+ b USSR SPRING
<EiH> < For Heavy-weight materials >
10 144588001 {1 b b U2 SPRING, B
1 512699000 At bzt PIN
12 100398001 | 1|1 FF3A ¥ K" TENSION STUD
13 $11182009 | 1|« rF39 2+ Vb7 3 TENSION NUT ASSY
<hEHHE > < For Medium-weight materials > L N
14 104525001 1M1 rFaToix SPRING, TENSION
<EiR> < For Heavy-weight materials >
14 107606001 HEEEEEPIAE SPRING, TENSION
15 159805001 | 1|1 rFamoss44T DISC PRESSER, TENSION i )
16 145446001 2|1 FFIADLYS DISC, TENSION
17 100402004 1+ A %357 SET SCREW, SM3.57
18 103950003 1|6 X% 595 SET SCREW, (CN) SM5.95
19 115186001 TWoaA bFamsRs TENSION STUD, MAIN
20 100136001 1A +F392+ Y1 NUT, TENSION
21 115188001 HeasrrFaming SPRING, TENSION
22 145446001 2|1 bFIATLHS DISC, TENSION
23 152889001 HENES N THREAD RETAINER
24 062670612 2|+~ 0357-40%6 SCREW, PAN SM3.57-40X6
<HEH, EHHA> <For Medium & Heavy -weight materials >
25-1 $02438001 T(NUERTIMPFTA THREAD GUIDE, A NEEDLE BAR
26 152891101 1AURSARZIDS P T o THREAD GUIDE, NEEDLE BARBUSH
27 152881001 L1213 NEEDLE COOLER ASSY
28 014680622 PFrARYA377HE SET SCREW, SOCKET (CP) S\V14.37
29 152883000 117 TJL h8X155 FELT, 8X15.5
30 152884001 ML awhsyr THREAD GUIDE, NEEDLE COOLER
31 062670412 1|+~ T357-40X4 SCREW, PAN 5M3.57-40X4
32 $12441001 | 1|F3 5o Rx9THH WASHER
HE A " OPTION PARTS
25-2 541222101 A UFRIA T F18 THREAD GUIDE, B NEEDLE BAR
25-3 $02439001 L BYE SR Sk ] THREAD GUIDE, B NEEDLE BAR
151-V26-401
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H . %%B8f% / Bobbin winder mechanism / Spuler / M canisme du bobineur
/ Mecanismo del devanador de ia canilla
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H . $%R81% / Bobbin winder mechanism /Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO. CODE |QTY ELAq NAME OF PARTS RV
1 $37990309 1|wm74%43 TOP COVER ASSY
1-1 $37991109 1|77 4 TOP COVER
i-2 $37992100 e resys BOBBIN WINDER ARM
1-3 $37993000 HEELE SPRING, PLATE
1-4 048100142 1|r2voasc0 RETAINING RING, EXTERNAL C10
1-5 $37994001 |1 resvxsy STUD, BOBBIN WINDER CLAW
1-6 $37995101 1iREL AT BOBBIN PRESSER
1-7 014679320 1|7+ 220357743 SET SCREW, SOCKET (CP) SM3.57
1-8 $37996001 1|1 be%y & CLAW, BOBBIN WINDER
1-9 014680622 1|7+ k2254377 %3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1| r 2 78S RETAINING RING, E5
1-11 $37997001 1EES T 7. SHAFT, BOBBIN WINDER
1-12 154528001 e rewso0v WHEEL, BOBBIN WINDER
1-13 120448001 11547 RUBBER RING
1-14 120990001 2{7a vy % hx 2437 SET SCREW, (CP) SM4.37-40X8
1-15 $10174000 1xavarss DUST GUARD PLATE
1-16 $37998001 EERE At SPRING
1-17 152938001 1%z KNIFE
1-18 062680512 1|+~ a37-40%5 SCREW, PAN SM4.37-40X5
1-19 159574101 IS ELPE T TENSION STUD
1-20 100136001 A RFIHLFY b NUT, TENSION
1-21 144110001 o ® -1 b FIH LN THREAD TENSION ADJUST SPRING
1-22 145446001 2|4 kFav LS DISC, TENSION
1-23 144105000 MEECPIEGEL T ES FLANGE WASHER, TENSION SPRING
1-24 021680202 |+ k252437 NUT, 2 SM4.37
1-25 141590001 IEANE P, THREADING BAR, U
1-26 100022004 2|+ ks9s NUT, SM5.95
1-27 025680232 HeSHHaF1yasy WASHER, PLAIN M 4.37
2 062681212 2(F+~10437-40%12 SCREW, PAN SM4,37-40X12
3 062680812 1|+~ 437.40%8 SCREW, PAN SM4.37-40X8
4 025680232 3l 4 HxFama37 WASHER, PLAIN M 4.37
151-V26-402

30



. %41V B&R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/' M canisme de coupe-fil / Mecanismo de la cortadura de hiros
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‘

J. %) B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE I NAME OF PARTS
1 $38001001 I rEVHL CAM, THREAD TRIMMER
2 014770622 FHEART6357HSI SET SCREW, SOCKET (CP) SM6.35
3 $38002101 VAP N VR SETTING PLATE, SOLENOID
4 060680712 I3 A 2 R 437-80X7 SCREW, BIND S\4.37-40X7
5 154593000 AV B A CUSHION, SOLENQID
6 $02652001 #H 2 WASHER
7 $23836001 A e SOLENQID LEVER ASSY
7-1 $02654001 AV Y SOLENOID LEVER
7-2 014680622 FFHrAZFT4370KE SET SCREW, SOCKET (CP) SM4.37
8 $38003001 R LN—F - PUSHING LEVER, DRIVING LEVER
9 145478101 B2 T4T76 SHOULDER SCREW, SOCKET SM4.76
10 $38004002 SRy LN—-Z Y8 <iEE2s |DRIVING LEVERSTOPPER, H=0.3 <marked:2>
10 $38004003 g R LIN—-Z kU8 <EEE3> |DRIVING LEVERSTOPPER, H=0.6 <marked:3>
10 538004004 ZbEL—R RV IY <iES4> |DRIVING LEVERSTOPPER, H=0.45 <marked :4>
11 018681022 TRk Fa37X10 BOLT, SOCKET SM4.37X10
12 148847001 ¥ H % WASHER, PLAIN 4.76Mark
13 159905001 PARAFANEY R ADJUSTTING SCREW
14 106147002 FY k794 NUT, SM7.94
15 $38005001 TR LIN—F Uk S DRIVING LEVER SHAFT
16 231071001 A 2JL8X15 BUSH, 8X15
18 510189001 TERTIERLINR SPRING, COMPRESSION
19 048070342 kA TTE7 RETAINING RING, E7
20 154596000 T hxUBLLNR—2YS T CUSHION
21 538006001 L rEFUTESL N7 3 TR. TRIMMER DRIVING LEVER ASSY
21-1 538007001 A hF YT ESLN— DRIVING LEVER, THREAD TRIMMER
21-2 153597001 AL RYNENT — RETAINER COLLAR, LOWER THREAD
21-3 530033001 A3 U387 SHOULDER SCREW, SM3.57
21-4 148813001 ¥Hx WASHER
21-5 106129002 FV k357 NUT, SM3.57
21-6 028350242 INRHFHFR235 WASHER, SPRING 2-3.5
22 014770622 il all N P S X s SET SCREW, SOCKET {CP) SM#6.35
23 502354001 AIVETFHL2UB SHOULDER SCREW, B
24 100022005 +Y 595 NUT, SM5.95
25 542886101 1 hEFJOYESY Z THREAD TRIMMER ROD ASSY, S
25-1 542887101 1 rFF0OYFS THREAD TRIMMER ROD, S
25-2 141492001 RTYEFT3I JOINT ASSY
25-3 106588003 + K595 NUT, S\V5.95
26 110233001 H43476 SHOULDER SCREW, SM4.76
27 109893002 HH32 WASHER
28 110161004 F ~ 476 NUT, SM4.76
29 538010001 A hFYLIN— LEVER, THREAD TRIMMER
30 510195001 1T hEYLN=—T LEVER SHAFT
31 110367001 HH 2 WASHER, PLAIN SPECIAL 8
32 048060342 b X TJEG RETAINING RING, E6
33 014760622 T+ b A XT595 SET SCREW, SOCKET SM5.95
34 538011001 1 h2YERFINZ SPRING, EXTENSION
35 158940001 NENT SPRING HOOK
36 110233001 F%3476 SHOULDER SCREW, SM4.76
37 110161004 + +476 NUT, SM4.76
38 153484001 HH %476 WASHER, PLAIN 4.76
39 025680232 ESHHERFII437 WASHER, PLAIN M 4.37
40 542856001 b bi—% 3 CONNECTING ROD LEVER ASSY
41 510202101 bohbiN=U4y CONNECTING ROD LEVER SHAFT
42 014680422 FHEAZTa377F 3 SET SCREW, SOCKET (CP) SM4.37
43 $44380001 NUEE NEEDLE PLATE
44 510204101 1ThrHVLLHL THREAD TRIMMER CONNECTING ROD
45-1 $10205001 TREINTE MOVABLE KNIFE ASSY
46 S10208001 LR AT S t=0.4 |SPACER, MOVABLEKNIFET=04 .......
46 510208002 T ESNAY L t=0.5 |SPACER, MOVABLEKNIFET=0.5 .......

151-V26-403




J. %Y VUE{R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/' M canisme de coupe-fil / Mecanismo de la cortadura de hiros
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). %)) BR/ Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QTY By AL NAME OF PARTS RM
46 $10208003 (N R FAY: B2 t=0.6 |SPACER, MOVABLEKNIFET=0.6 ....... t=0.6
47 S00705001 IR Ay A COLLAR, MOVABLE KNIFE
48 510209101 IVEE YL %Y SCREW, 5M4.37
49-1 510210201 TasF1n FIXED KNIFE
50 111140002 2|9 435238 SCREW, SM2.38
51 100032004 2(+35 %437 SCREW, FLAT SM4.37
52 106629002 2| A %3437 SCREW, SM4.37

<E¥HH> < For Heavy-weight materials >
53-3 510212101 1A UTFLEE (ovvinenes 226 |[NEEDLE HOLE PLATE,E ......cvvvvvvnennn @2.6
<hE#HH > < For Medium-weight materials >
53-5 510213001 VAU FHFALEF ..., 22.2 | NEEDLE HOLE PLATE, F et #12.2
54 100360003 2|15 %238 SCREW, FLAT SM2.38
55 228475000 1|4y w78y F19X%80 FASTENING BAND, 1.9X80
: "FI7oaLEmE " ” OPTION PARTS “
45-2 540934101 I IR ZAYR7 A MOVABLE KNIFE ASSY, L
45-3 540846001 Tl Ko wpe 2 MOVABLE KNIFE ASSY, WP
45-4 $31612001 { 10« kws s MOVABLE KNIFEASSY | .
49-2 $30128001 1laFssnFasay FIXED KNIFE, HARD MATERIAL
53-1 S10211001 1| PFH15A ... @1.6 [NEEDLE HOLEPLATE, A ......coovvvien .. 1.6
53-2 529997001 1| FP+H14D .......... @26 |[NEEDLE HOLEPLATE, D ..oovvvvviiannn. .. 22.6
53-4 $30925001 1| UPFH1HED ...ov.tes 3.4 |[NEEDLE HOLE PLATE,ED ...covvvvenvenn.. 23.4
53-6 530926001 1NV TFFIAFD ... @22 |[NEEDLE HOLE PLATE,FD .....c........... @2.2
53-7 S30450001 1[N UFFALEH ... @2.6 [NEEDLE HOLEPLATE, H .......cceevo ...t 22.6
53-8 525127001 LN PARY Bl o (- N N, 3.3 [NEEDLE HOLEPLATE, L ... .............. 23.3
53-9 534348001 TINUPHLEM oo 240 |NEEDLE HOLEPLATE, M ....oovvvvinnnen, 24.0
151-V26-403
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K'. %34 BB{% / Thread wiper mechanism / Fadenwischvorrichtung / M canisme de tire-fil

/ Mecanismo del limpiador de hilo
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/ Mecanismo del limpiador de hilo

K. %341 B8R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

REF.NO. CODE |QTY DFTY: NAME OF PARTS RV

1 541206001 IBEE AR AT SPRING, THREAD WIPER

2 S$41205001 TMES¥H X WASHER, PLAIN

3 525456001 2|75 v ES PLUNGER PIN

4 541207000 MNAN—HTA SPACER RUBBER

5-1 S10214109 LA PV g Sl VI o o SETTING PLATE, SOLENOID

6 018681022 2| FFFEN R437X0 BOLT, SOCKET SM4.37X10

7 100645003 2 H 2 WASHER

8-1 510215109 Il /o Fhit-—- SOLENOID COVER

9 062680512 2|F~304837-40X5 SCREW, PAN SM4.37-40X5

1 $25456001 1|75 dvEs PLUNGER PIN

12 542858001 IR TAE G, B THREAD WIPER CONNECTING ROD

13 S10217001 NS AV A G- i v, A -] THREAD WIPER CRANK ASSY

14 110735001 1144 % WASHER

15 048030342 1|+ A7E3 RETAINING RING, E3

16 025750132 Tes¥Hxyra7556 WASHER, PLAINS 5.56

17 510470101 iCESI WIPER

18 146288001 IR E R Er: COLLAR, THREAD WIPERSTUD

19 060680512 1731 > K 437-40X%5 SCREW, BIND SM4.37-40%5

20 048040342 1{h X 7E4 RETAINING RING, E4

21 502672002 I AR A Ay I SUPPORT, T-WIPERSTUD

22 062680512 2|+ ~3437-40%5 SCREW, PAN SM4.37-40X5

23 502677001 1Yy rhs— SETSCREW COLLAR

24 1 144458001 1|\ 7evud b 259357 SET SCREW, SM3.57

25 S02678001 I PR RATPAE SPRING
EAENS: * OPTION PARTS "

5-2 S37147109 lyvi /1 F MUY RE SETTING PLATE, E SCLENOID

8-2 537148109 1/ 1 Kh/iS~E SOLENOID COVER, E

8-3 537806109 Tbvv s/t FANRN—ETH SOLENOID COVERLID, E

8-4 008400604 21+ F T A04X6 SCREW, TRUSS M4X6
<HPATI—H> < For Horizontal wiper>

27 542859001 L E S YA & SV D= B -3 T-WIPER CONNECTING ROD ASSY, S

28 542864101 1|Z1ix—=3F7 3 WIPER ARM ASSY

29 156206001 1718 —A THREAD WIPER, A

30 513385001 1159 22 23.57X10 SCREW, SM3.57X10

31 014710522 1 7FrARTAT60 K3 SET SCREW, SOCKET (CP) SM4.76

32 521875001 1IHH =% WASHER

33 512668001 1V\175— COLLAR

34 021670202 11+ 223357 NUT, 2 SM3.57

35 100659001 11429318 SHOULDERSCREW, SM3.18

36 021660102 1j+Y 1332318 NUT, 15M3.18

37 159111001 1IC7SUFFrF+18% SPRING

151-V26-405
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L . &% A B84%& / Thread nipper mechanism / Fadenspannvorrichtung / M canisme de pince-fil
/ Mecanismo de la mordaza para hilo
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L. %% # B& / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE |QTY B Ao NAME OF PARTS RV
1 $10219001 tHlvrstrruysrrs SETTING PLATE, SOLENOID
2 018061422 | 2|7+ % rexia BOLT, SOCKET M6X14
3 028060242 22 ¥ H xR2-6 WASHER, SPRING 2-6
4 109893002 | 2|¥#x WASHER
7 $10221001 orvysz WIRE SUPPORT
8 $42868001 IER e P e WIRE ASSY, WORK CLAMP LIFTER
9 154607101 | 2|« ranx71+¥—241D WIRE HOLDER, D
10 062670612 | 4|+ ~=357-40%6 SCREW, PAN SM3.57-40X6
11 $42870101 ot hanxTsey s TENSION RELEASE BRACKET
12 542871101 HABTFoFaLn—2sz WORK CLAMP LIFTER LEVER ASSY
13 109763002 | 1| #x% WASHER
14 842873101 111 b A LIV — LEVER, TENSION RELEASE
15 $10229101 1iagTL—I 2 SPRING
16 048040342 | 3|rx"7Ea RETAINING RING, E4
17 $42874001 11 baxayk ROD, TENSION RELEASE
18 145478101 1559476 SHOULDER SCREW, SOCKET SM4.76
19 018060822 | 1|7+#u rexs BOLT, SOCKET M6X8
20 062771012 | 1|+ ~2635-20x10 SCREW, PAN SM6.35-40X10
21 $10230000 | 1|+HZFHL/c— LIFTER LEVER
22 018501422 | 1|7+ #xn r5x14 BOLT, SOCKET M5X14
23 $10231001 1y v ssss FLANGED SHAFT, 5.5
24 014680622 | 117+ hx 23437043 SET SCREW, SOCKET (CP) $M4.37
25 017822212 | 1]% r7.9ax22 BOLT, SM7.94X22
26 106147002 | 1|+v r794 NUT, SM7.94
27 $10232001 1r=sny4z CABLE SUPPORT
28 062760812 1|+~ z1595.28x8 SCREW, PAN SM5.95-28X8
29 145478101 14> 2vars SHOULDER SCREW, SOCKET 5M4.76
30 510239001 s rznxws TENSION RELEASE STUD
31 140647101 1la-kx+4z CORD HOLDER
32 062670612 | 1|+ ~2357-a0x6 SCREW, PAN SM3.57-40X6
151-V26-406
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M. 3> bO—JbARy & ZBAE / Control box mechanism / Schaltkasten
/' M canisme du bo tier de contr le / Mecanismo de la caja de controles
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M. bO—iFRy 7 AFEMER/ Control box mechanism / Schaltkasten
/ Mécanisme du bofitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE QTY ErAa NAME OF PARTS RV
1 $43169009 1|Kvyoxs: BOX ASSY
1-1 543170009 1|FrHroRyor POWER SUPPLY BOX
1-2 S43171009 LR ESAV VAR, o & SETTING PLATE, PCB
1-3 543172009 1Ko 274 BOX COVER
1-4 $38094100 2(bC7FPLE—592 DC FAN MOTOR ASSY
1-5 0A5403006 6|+F~H %7 24X30DB SCREW, PAN {5/P WASHER) M4X30
1-6 0A5400806 1|+ F~¥% Z4xX8DB SCREW, PAN {S/P WASHER) M4X8
1-7 0A5401006 3|FART N ESEX10 SCREW, PAN (5/P WASHER) M4X10
1-8 $16568000 13 %7 %3191-03R1 CONNECTOR, 3191-03R1
1-9 $38122200 NE-#45—TIWEY 2 MOTOR HARNESS ASSY, E
1-10 542260000 117 bSWIO— Fa347 2 FOOT SWITCH HARNESS ASSY, 434
1-11% 543183100 182 03—- Ko & PANEL HARNESS ASSY, B
1-12 538107100 TNer¥asFersres—F POWER SUPPLY HARNESS, CONTROL
1-13 $38108000 1| E—%2Fo4ra-F MOTQR POWER SUPPLY HARNESS
1-14 $38109100 WF—hrFerra—F POWER SUPPLY HARNESS, H-P
1-15 $38110000 1{PERO~ K PER HARNESS
1-16 543274000 1177+ 2TB-2938 BUSH, TB-2938
1-17 543186000 1|73 2BU6B7B BUSH, BUGS7B
1-18 500554000 18§t K — 6NS SUPPORT, 6NS
1-19 531760000 1icks 7 > 726l CORD CLAMP, 26-L
1-20 543275000 7I2— F 75 7WS2NS CORD CLAMP, WS2NS
1-21 S43276000 33 - Fo 5> 7WS3NS CORD CLAMP, WS3NS
1-22 943277000 13— K25 > FWsans CORD CLANMP, WS4NS
1-23 008400604 { 12|+ > 2T4X6 SCREW, TRUSS M4X6
1-24 $43309000 ey B FRAGMENT PROTECTOR NET
1-25 S37059001 1|pE=—7% LABEL, PE
1-26 $37060001 1|\ 7—2%—% LABEL, GROUNDING
1-27 $42653000 1|27 TFC-23-11-14 CORE, TFC-23-11-14
1-28 534413000 2|2 A - SPACER
1-29 543173001 1| FoFes g3 POWER SUPPLY PCB ASSY
1-29-1 543177000 1]IcmMA3830 IC, :MA3830
1-29-2 538200000 2 |MOSFET25K 1938 TRANSISTOR, :25K 1938
1-29-3 232384001 1|s7 7 v /7iDsa36e2MA SURGE ABSORBER, DSA362MA
1-29-4 $38201000 2(/31 2 2v1apan VARISTOR, V14D471
1-29-5 508030000 2|Ge 22— X5AFB FUSE, SAFB
1-29-6 153242000 2|lex—Z6A FUSE, 6A
4 018061036 A7+ FIL b 6X10 BOLT, SOCKET M6X10
5 028060246 Az H 26 WASHER, SPRING 2-6
6 025060236 AleSHEHZFroe WASHER, PLAIN M b
7 228475000 Alh w78 K1.9%X80 FASTENING BAND, 1.9X80
10 $43190000 1|PROME T F3 7 3 PROM ASSY, CONTROL
11 S43191000 1|PROME—%2 % % PROM ASSY, MOTOR
20 $38352101 2|1F SN An Y LABEL, ELEC. SHOCK 4 LANG.
21 $38353101 2IFEESNLT LABEL, ELEC. SHOCK JAP.

< =200V, 220VHE > < For 3-phase 200V AC & 220V AC>

2-1 538112001 1| Foswa 2A P-SUPPLY SWITCH ASSY, A 3-P. 200/220V AC
151-V26-502

e RMBIC ATV TV B ESARE JENIES £ T &, ENSQELRREF R Aoty B2 THYET.
%7 When ordering parts which have an asterisk {3} in the RM column, these parts will be supplied as a set tagether with other necessary parts
such as circuit boards.
7 Bei Bestellung von Teile mit einem Asterrikus {3%) aus der Kolonne RV werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
7¢ Si I'on commande des piéces désignées par un astérisque (3%) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaguettes.
Y Al ordenar partes que tienen un asterisco (3 ) en la columna RM, estas partes serdn suministradas comao un juggo junto con otras partes
necesarias como los tableros de circuitos.
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M. bE =LKy 7 XBfR / Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de |a caja de controles

REF.NO. CODE B A NAME OF PARTS
<100VEAHE > <For only Japan>
2-2 538114000 1Fedeswo g [
2-2-1 S38115000 L b L i - L O —
<=#H380V, 415VH > <For "3-phase 380V AC & 415V AC" >
2-3 538117000 Fsrrswr e POWER SUPPLY SWITCH ASSY, C
< B{E220VE > <For "1-phase 220V AC" >
2-4 547592000 1|F-42sWwo 3D P-SUPPLY SWITCH ASSY, D 1-P. 220V AC
< =ZiR400VA > < For “3-phase 400V AC" >
2-5 538120000 HF 4> iNaO— FE POWER SUPPLY HARNESS, E IN
< H1F230VE > <For “1-phase 230V AC" >
2-6 543188000 F 4L INTO— KF POWER SUPPLY IN HARNESS, F
< Bi8110V, 240VA > <For “1-phase 110V AC & 240V AC" >
2-7 547594000 1 FHFrswy 3G P-SUPPLY SWITCH ASSY, G 1-P. 110/240V AC
<200V, 220VE > <For"200V AC& 220V AC">
3-1 538123000 1|ACINaI 29527 3 ACIN CONNECTOR ASSY
<100V, 110VE > <For 100V AC & 110V AC" >
3-2 $43369000 AN Hhe F 5B 3 CONVERSION TRANSFORMER ASSY, B
<For 280V AC, 380V AC,
<280V, 380V, 400V, 415VHE > 400V AC 8415V AC" >
3-3 543370000 LI P M S CONVERSION TRANSFORMER ASSY, C
<EEH230VH > <For "1-phase 230V AC" >
34 543201000 1jaciNg— FF ACIN HARNESS, F
<I>TLUH-—d-—y rA> <ForCompressor—;r_1it> _______________
31 543278000 Tlar7ryd—n—x2z COMPRESSOR HARNESS
YF7a " OPTION PARTS ”
40 540635001 st 71054307 2 NOISE FILTER ASSY, 430F
40-1 540616001 N/ AXTAIZEMCY 2 NOISE FILTER ASSY, EMC
40-2 S40624000 N/AAZXTFAIRN~ZAA NOISE FILTER HARNESS, A
41 0A4400605 4| + FANHF 2 3 AXEDA SCREW, PAN (S/P WASHER) M4X6
42 $40623000 1|EMIO PTR-40-27 EMI CORE, TR-40-27
43 0A5401605 1{+F A% 24x16DB SCREW, PAN (5/P WASHER) M4X16
44 025040236 TesHHrFaas WASHER, PLAINM 4
45 021400106 1|7V b12 14 NUT, 1 M4
50 540621000 1|EMIT PESD-SR-15 EMI CORE, ESD-SR-15
51 540622000 TIEMIZ P ESD-SR-25 EMI CORE, ESD-SR-25
52 540764000 7|3 ?TFC25-15-12 CORE, TFC25-15-12
53 $42653000 2|27 TFC-23-11-14 CORE, TFC-23-11-14
54 149809000 122|215V 7L BEAD BAND, L =200

151-V26-502

76 RMBIO A VTV 2 MBE TERNEL T &, BREDELAHRA N —R Aoty bk THY ET,

¥ When ordering parts which have an asterisk (3%} in the RM column, these parts will be supplied as a set together with other necessary parts

such as circuit boards,

7r Bei Bestellung van Teile mit einem Asterrikus (3¥) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

7% §i I'on commande des piéces désignées par un astérisque {3} dans la calonrie RM, ces piéces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaguettes.

¥r Al ordenar partes que tienen un asterisco () en la columna R, estas partes seran suministradas como un juego junto con otras partes

necesarias como los tableros de circuitos.
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M. bBA—Ry 7 AR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |aq7y £ X1 NAME OF PARTS RM|

"R EAmS " " For Supply parts
<200V, 220VH > <For "200V AC & 220V AC" >

H-1 543241009 1|\Ry9 20779301 POWER SUPPLY BOX ASSY, A1 P
<100V @R > <Foronly Japan>

H-2 543242009 e S k- . & R R b
<=#E415VE > < For "3-phase 415V AC" >

H-3 543243009 IRk R SV Ry K7 - Y e POWER SUPPLY BOX ASSY, C1 #
< #1g220V, 230VE > < For "1-phase 220V AC & 230V AC" >

H-4 543245009 N VA S R ) POWER SUPPLY BOX ASSY, A2 #
< =#3400VA > <For "3-phase 400V AC" >

H-5 543246009 1Ry o2umy 3 POWER SUPPLY BOX ASSY, E #
< =#1380VA > < For “3-phase 380V AC" >

H-6 543244009 TRy 7AvmY 302 POWER SUPPLY BOX ASSY, C2 ®
<Hig230VE > <For "1-phase 230V AC" >

H-7 543247009 1(Hy 27 3F POWER SUPPLY BOX ASSY, F P
<EETIOVE > <For "1-phase 110V AC" >

H-8 543248009 LBy i YY) POWER SUPPLY BOX ASSY, B2 #
<HiF240VAE > <For “1-phase 240V AC" >

H-9 543240009 VR SV K - N o POWERSUPPLY BOX ASSY, C3 ¥

151-V26-502

w RV A VTV AR EIENEEET L. BESUEARMEF—R Aoty NCE-THYET,
% When ordering parts which have an asterisk (3%) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

77 Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teite als Saatz, zusammen mit anderen notwendigen

tilen, wie Schaltplatimen geliefert.

¥r Si lI'on commande des piéces désignées par un astérisque (3%) dans la cofonne RM, ces pidces seront fournies en Jeu avec les autres piéces
nécessaires telles que des plaquettes.
77 A ordenar partes que tienen un asterisco (%) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes

necesarias como los tableros de circuitos.
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N . ZZ[EBa{% / Air pressure mechanism / Luftdruck / M canisme de la pression d«air
/ Mecanismo de la presi n de aire

“FZa W
!/ OPTION PARTS "

26

151-V26-514
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N . Z2[Z 1% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presion de aire

REF.NO. CODE QTY B NAME OF PARTS R\

<O lyt—EI{THA> < For with-out Compressor >

1-1 543678009 1|Fvnnizazz SOLENQID VALVE ASSY, 2A

1-1-1 531551009 LR EAYIA- R N, o - B VALVE SETTING PLATE, 2-3

1-1-2 509318101 1MNr1e79L—2 INTEGRATER

1-1-3 540628000 IR ERPIAY i i V7 BALL VALVE, 1/4

1-1-4 509228000 IR =" NIPPLE, 1/4X1/8

1-1-5 S43673001 1|Fovnniag sz SOLENOID VALVE ASSY, 2

1.1-5-1 543680001 1lz7w=h kY3 AIR MANIFOLD ASSY

1-1-5-1-1 $43684001 1NTFv=hAFE AIR MANIFOLD

1-1-5-1-2 S43683001 2|FLvnng SOLENOQID VALVE

1-1-5-1-3 518415101 4|/~ T 1= QAMS HALF UNION, Q4M5

1-1-5-2 543682000 1S Tn—32Zx29 3 VALVE HARNESS ASSY, X2

1-1-5-2-1 512404000 2l7a4807327% VALVE CONNECTOR

1-1-6 062302506 2|F~=23x2s SCREW, PAN M3X25

1-1-7 028030242 2| xHH 323 WASHER, SPRING 2-3

1-1-8 025030232 2\lESHHrFII3 WASHER, PLAIN M 3

1-1-9 S40629000 2L A=Y TN BARREL NIPPLE

1-1-10 523880000 2ITP—vT7 5~ AIR MUFFLER

1-1-11 $43686000 1[PTT LA 14 ELBOW, PT 1/4
<A77l v —{HtiH > < For with Compressor>

1-2 543694009 1|F2 ¥ 7287 2 SOLENOID VALVE ASSY, 2B

1-2-1 531551009 T Fr0yr1523 VALVESETTING PLATE, 2-3

1-2-2 509318101 1Nt 5dL -2 INTEGRATER

1-2-3 $29710000 1|32y 2—-61m CONNECTOR, 6-1/4

1-2-4 509228000 1t r1=v7n NIPPLE, 1/4X1/8

1-2-5 543679001 1 F L7273 SOLENOQID VALVE ASSY, 2

1-2-5-1 $43680001 1fT7voh o3 AIR MANIFOLD ASSY

1-2-5-1-1 543684001 1lz7~v=#kI K AIRMANIFOLD

1-2-5-1-2 $43683001 2IFrTLT SOLENOCID VALVE

1-2-5-1-3 518415101 4|/N—731=%Qam5 HALF UNION, Q4M5

1-2-5-2 S43682000 TR T -2 %27 2 VALVE HARNESS ASSY, X2

1-2-5-2-1 512404000 2|7 meanviazes VALVE CONNECTOR

1-2-6 062302506 2|+ ~o3x2s SCREW, PAN M3X25

1-2-7 028030242 2\ x A %23 WASHER, SPRING 2-3

1-2-8 025030232 2les¥Hz 7293 WASHER, PLAINM 3

1-2-9 $23880000 2ITFP—-v75— AIR MUFFLER

: <HEBRH > <Common parts >

2 052501205 21F NN ERET5X12 SCREW, PAN (5/P WASHER) M5X12

5 021500103 2{FY M1 as NUT, 1 M5

6 149796001 1T ak-Zh+7U% AIR HOSE, W/CONNECTQOR

8-1 543687001 1{F1RA>Fi1—JR AIRTUBE, N4-1A L= 1450

8-2 S43687002 1|+r0>F2—-7R AIRTUBE, N4-1B L= 1450

9-1 543688001 1|11 Q-F2-~-7L AIRTUBE, N4-2A L=1350

9-2 S43688002 1|Fsa>Fa—-7L AIRTUBE, N4-2B L= 1350

10 $12212000 1| R84 Z L2905 SPIRAL, 2905

29 510243000 2|+ 1029 7 FNK-3N CORD HOLDER, NK-3N

30 062400812 2|+~zaxs SCREW, PAN M4X8

31 228475000 20473 K1.9X80 FASTENING BAND, 1.9X80
<OrT Lyt —fHHER > < For with Compressor >
<100VHA > <For 100V AC>

12-1 S05670002 MHarFeyyazyr COMPRESSOR UNIT, 100V AC
<200VE > <For 200V AC>

12-1 509393002 HavFvdaz=vtr COMPRESSOR UNIT, 200V AC

151-V26-514

44



N . ZHFEB% / Air pressure mechanism / Luftdruck / M canisme de la pression d«air
/ Mecanismo de la presi n de aire

"FTaBR
/ OPTION PARTS "

151-V26-514
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N . Z2[ERE{% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air
/ Mecanismo de la presién de aire

REF.NO. CODE QTY B NAME OF PARTS RM]

<aLTF Lyt — (i > < For with Compressor>

13 546255000 1T 7+ — 206045688 AIRTUBE, 6 L=680

15 200190001 3|25V TN STAPLE

19 017082203 41K hBx22 BOLT, M8X22

20 028080242 AN x¥Hx2-8 WASHER, SPRING 2-8

21 025080232 dleSHHHxF178 WASHER, PLAIN M 8

22 025080336 dles¥Hx4r8 WASHER, PLAINLS

23 021080106 AFvh1as NUT, 1 M8

35 509224002 M"NZ7:i1348T41 TREADLE SUPPORT BASE

36 509225001 2lah 2+ b NUT, SQUARE

37 017081606 2{T ~ex16 BOLT, M8X16

38 028080246 2|\ HHx2.8 WASHER, SPRING 2-8

39 $09226001 217348 HTHFH 2 WASHER
M T ” OPTION PARTS “

26 525100000 G TAV iy 27 K3 BALL VALVE ASSY
TS EERE " " For Supply parts “

27 543683001 "WFevnw7 SOLENOID VALVE

28 543696000 T80 Fn—22X1 VALVE HARNESS, X1

28-1 S44746000 NI THNTN—32 R VALVE HARNESS

28-2 544750000 1w hrnFrn—2 224y VALVE HARNESS, 24V
< arFlyt—fHIER > " For with Compressor ”
<100VA > <For 100V AC>

12 $50661009 1Mar7Lydz=vtrss COMPRESSOR UNIT ASSY, 100V AC

12-1 S05670002 1lav7Lyyz=yt COMPRESSOR UNIT, 100V AC

12-2 $43278000 1ar7Ly¥—n—x2 COMPRESSOR HARNESS
<200VA > <For 200V AC>

12 $50662009 MarFLyyazv ol COMPRESSOR UNIT ASSY, 200V AC

12-1 509393002 1Mar7Lygz=vt COMPRESSOR UNIT, 200V AC

12-2 S43278000 Nar7Lyt—n-z2 COMPRESSOR HARNESS

151-V26-514
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P . BRMABAR / Power supply equipment mechanism / Stromversorgung
/ M canisme de l«equipment en alimentation lectrique
/ Mecanismo del equipo de alimentaci n de corriente

151-V26-515
47




P. BEEMER / Power supply equipment mechanism / Stromversorgung
/Mécanisme de ['equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |aqTy Ao NAME OF PARTS RIVE
1 $44383000 TR E~AX7 3 PULSE MOTOR ASSY, X
2 S$44372000 1[IV RAE—-RYT R PULSE MOTOR ASSY, Y
3 $43196000 TS AE-2XN—3 R PULSE MOTOR HARNESS, X
4 $43197000 TIWWRE~RYN—3 2 PULSE MOTOR HARNESS, Y
6 $44664000 17T YnN—224 3 SENSOR HARNESS ASSY, H/P
6-1 544665001 TF>tyYL-HGL-12F PROXIMITY SENSOR, GL-12F
6-2 544665002 1% >4yt 9G6L-12F PROXIMITY SENSOR, GL-12F
7 546476001 2o h+d SENSOR BRACKET
8 002301203 2| +9-~03X12 SCREW, PAN M3X12
9 510243000 3102495 FNK-3N CORD HOLDER, NK-3N
10 0A5401006 3|F~NaRE S0 SCREW, PAN (5/P WASHER) M4X10
11 525664000 1|a—KFRILE#6 CORD HOLDER, 6N
12 0A5401006 1+~ 2 e Z4X10 SCREW, PAN (5/P WASHER) M4X10
13 149287000 3lFqB>9527F CORD HOLDER, 7N
14 0A5401006 3|F~aixES8x10 SCREW, PAN (5/P WASHER) M4X10
15 018501622 8|7+ 5X16 BOLT, SOCKET M5X16
16 025050232 8lEsHAHRFIYsS WASHER, PLAINM 5
17 028050242 Bl EHHR25 VWASHER, SPRING 2-5
20 543206000 IR AR W S SOLENQID HARNESS ASSY
21 $43202000 1hesryvlbs1REEE STEPPING SOLENQID ASSY
23 507818009 IR R SV RVAPIE g THREAD TRIMMER SCLENOID
24 $41202051 HER A A AYPE S ] THREAD WIPER SOLENOID ASSY
26 538148000 1P -2+ GROUND WIRE, 1
27 QA5401006 1|+~a8 2k S4ax10 SCREW, PAN (5/P WASHER) M4X10
28 062300612 4|+ ~N3X6 SCREW, PAN M3X6
29 062300412 2|+ ~N233X4 SCREW, PAN M3X4
30 021060206 22 2+Y ke NUT, 2 M6
3 028060246 2|z Hx2-6 WASHER, SPRING 2-6
32 531674000 1% %7 %3191-09p CONNECTOR, 3191-09P
33 149809000 1|215v7L BEAD BAND, L=200
34 340400001 1j2z=# 1N F BEAD BAND
35-1 $43203000 1THEMZ Y572 EM-SWITCH ASSY
37 525664000 3|la—FFILE#s CORD HOLDER, 6N ‘
38 0A5401006 41F~anzxEZ4X10 SCREW, PAN (5/P WASHER) M4X10
39 228475000 2|7y mis Fi19xso FASTENING BAND, 1.9X80
40 340400001 = I P AV BEAD BAND
41 S00480000 1{a—FFRILL#5 CORD HOLDER, 5N
45 149809000 1 #212V 7L BEAD BAND, L=200
A1 " OPTION PARTS ”
35-2 543204000 1IEMaY 22Xt YF7 2 EM LOCK-SWITCH ASSY
36 $37057001 TIEMR A Y F A ~N—H43 EM-SWITCH SPACER, 3
151-V26-515
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Q. STt 2R BI R / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

151-V26-501
R. 7V hE4REAE / Printed circuit board mechanism / Leiterplatten / Circuits imprim s

/ Tableros de circuitos impresos

151-V26-518
49




Q . $HEIERR HAFER / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE QTY X NAME OF PARTS
1 548666001 1|0+ 144973 SYNCHRONIZER ASSY
2 062400806 2{F~N1J4x%8 SCREW, PAN M4X8
4 $38080001 e assvaaz MAGNET ASSY, D
5 $38082001 rd AUV RS I PR R A R B MAGNET ASSY, U
6 062681412 3|F~20437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 3eZ¥HRELI 2437 WASHER, PLAIN S 4.37
151-V26-501

R. 7Y 2 b EARBIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

REF.NO. CODE QTY Er Ao NAME OF PARTS
1 543210001 MNerFaxmoys CONTROL PCB ASSY
1-1 U38337000 | 10|FeT281350 TRANSISTOR, FET:254350
1-2 U38338000 | 10|reT25K2202 TRANSISTOR, FET:25K2202
1-3 $38155000 A |VIOSFET2SK 1306 TRANSISTOR, :25K1306
1-4 538164000 6 |MOSFET25K1937 TRANSISTOR, :25K 1937
1-5 U32744000 2 |DIPSWDS5708 DIP SWITCH:DSS708

151-V26-518



. B 1E/X2IVBEER / Operation panel mechanism / Schaltkasten

/ M canisme du bo tier de contr le / Mecanismo del caja de controles

&—4

S—5
%79

51

151-V26-530




S . #1E/ X X JLBHE / Operation panel mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo del caja de controles

REF.NO. CODE QTY Bt NAME OF PARTS RM
1 543220209 P AT ¥ OPERATION PANEL ASSY
1-1 543223009 T IR T I L FILM, OPERATION PANEL
1-2 543229001 IR EAT: Q1L RS, A PANEL PCB ASSY
1-2-1 529023000 5|LEDGLIP0O40 LED, GLI9P04Q
1-2-2 530260002 8|swWDP1-100 SWITCH, DP1-100 ;GRAY
1-2-3 U34870001 2|pIPSw KSPOS DIP SWITCH:KSP08
1-2-4 538104000 x> 2 — ¥ EVQVEMFO1 ENCODER, EVQVEMFQ1
1-2-5 417382001 1{PKB24SC-3601 BUZZER:PKB245C-3601
1-3 $43226000 1|FDD/V— % R FDD HARNESS
1-4 43227200 1ls¢xiba—Fpy 3 PANEL HARNESS ASSY, P
1-5 0AS5400805 11+ + 4% 34X8DB SCREW, PAN (5/P WASHER) M4X8
1-6 0A4300605 4|+ + A~ 7 23X6DA SCREW, PAN {5/P WASHER) M3X6
1-7 $43237000 1|PROM/S R L7 2 PROM ASSY, PANEL
1-8 S02907000 1|v=3 DIAL
1-9 543224000 1|3.5FDD FDD, 3.5
1-10 $43225000 2|FDDR ~— 4 SPACER, FDD
1-11 0A4300605 4|+ F~H 7 23X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 037300816 4V~ &Y E L 3X8 TAPPING SCREW, PAN V M3X8
1-13 $43228000 117a¥>va—kKpy 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2| +F+~03x8 SCREW, PAN M3X6
1-15 $42653000 2|3 7TFC-23-11-14 CORE, TFC-23-11-14
1-16 149809000 21515V 7L BEAD BAND, L=200
1-17 008400604 8+ +F X 14x6 SCREW, TRUSS M4X6
1-18 $36008009 1[rsxn3aanii— SIDE COVER, PANEL
1-19 107321009 1142476 SHOULDER SCREW, SM4.76
1-20 107017001 HrinadHz WASHER, SPRING WAVE
2 543236009 T Htiwslraa QOPERATION PANEL BASE
3 543674000 2|7V yaLa CUSHION, A
4 $43675000 37y 3 B CUSHICN, B
5 525634101 3|7+ EN F5X65 BOLT, SOCKET M5X65
6 025050236 BlESY¥HxFLs WASHER, PLAINM 5
7 018081636 187+ ~8X16 BOLT, SOCKET M8X16
8 510408000 1|dai—+ RUBBERSHEET
9 021500106 6122+ 5 NUT, 1 M5

151-V26-530
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. ISR BE{% / Foot switch pedal mechanism / Fu§bet tigung / M canisme de la p dale
/ Mecanismo del pedal

— ... N — - / For Supply Parts "
-

‘ | =3
2-5-2 :—2‘5 |
2B |
Py o |
2-5-2] ~\% |
ga% ;I | }
2-5-2 2-5-1 Lﬂl@? |
,%f% JI 2.18 |
TN . 219 |
7 S |
\%——2 16 I
|
|
|
___________________________ /

151-V26-651




T. ERBItR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

/ Mecanismo del pedal

REF.NO. CODE |qTY Exq NAME OF PARTS RV

1 542842101 12L > 7Y 35w 2-PEDAL FOOT SWITCH, 3
1-1 S38166000 2|7 b NENE T FOOT PEDALBASE
1-2 538167001 124 »swk SWITCH PIN, 2-STEP
1-3 048060142 MNhxT7Z23Ce RETAINING RING, EXTERNAL C6
1-4 025060236 lles¥HxFavye WASHER, PLAIN M 6
1-5 $38168001 17y iazanx SPRING, COMPRESSION
1-6 542867001 H73r253314% TREADLE AUXILIARY PLATE
1-7 004400603 A +# >33 Taxe SCREW, FLAT M4X6
1-8 $38170001 27 RGN R SPRING, COMPRESSION
1-9 542259000 T2l 7 b3sWHA—2 247 3 2-PEDAL FOOT SW HARNESS ASSY, 3
1-9-1 542258000 1122y Rasw/ii— 3 R 2-PEDAL FOOT SW HARNESS, 3
1-9-2 $36260000 AT YFUXE LR R SWITCH PIN BUTTON, VX
1-10 062301205 4|+ ~33X12 SCREW, PAN M3X12
1-11 228475000 10(4srv w78 K1.9x80 FASTENING BAND, 1.9X80
1-12 538174000 277 b RF N FOOT PEDAL
1-13 538175001 2{NF R D 4 PEDAL PROTECTION PLATE
1-14 538176101 2124 YFFH TR SPRING, PLATE
1-15 002300403 41 +F~23X4 SCREW, PAN M3X4
1-16 028030246 A FHFHR23 WASHER, SPRING 2-3
1-17 025030236 AHeSHHERFII3 WASHER, PLAINM 3
1-18 538177001 27V pNRENT FOOT PEDAL SHAFT
1-19 048050346 4(hATES RETAINING RING, E5
1-20 (052400606 2{F~N95%k S5ax8 SCREW, PAN (5/P WASHER) M4X6
1-21 117936001 121 d4+94 RUBBER CAP, 9.4
1-22 $38180000 113 %7 %172169-1 CONNECTOR, 1721691
1-23 538060000 222 2%vY718X19 CONNECTOR CAP, 18X19
1-24 538059000 2|70 XY kNG7SF RUBBER CAP, NG79F

R B ¢ " OPTION PARTS
2 $44805101 3L 7 k3sw 3-PEDAL FOOTSWITCH, 3
2-1 $38166000 3|7V RARENLES FOOT PEDAL BASE
2-2 542867001 BPEREE IR E TREADLE AUXILIARY PLATE
2-3 004400603 6l+YS>aF%T4xe SCREW, FLAT M4X6
2-4 538170001 1 WA RNGE FITLE- 3 SPRING, COMPRESSION
2-5 544806000 13L 7Y hsWN—F A7 2 3-PEDAL FOOT SW HARNESS ASSY
2-5-1 $44807000 T3l 7Y FSW/IA— R R 3-PEDAL FOOT SW HARNESS
2-5-2 536260000 JAAVFYKE RS SWITCH PINBUTTON, VX
2-6 062301205 6|F~o3x12 SCREW, PAN M3X12
2-7 228475000 § 10|#w v o8 K19x80 FASTENING BAND, 1.9X80
2-8 $38174000 AN §T FOOT PEDAL
2-9 538175001 CI P = PEDAL PROTECTION PLATE
2-10 538176101 AU FAH TR SPRING, PLATE
2-11 002300403 6| +F~N33X4 SCREW, PAN M3X4
2-12 028030246 6NN FHFHR2-3 WASHER, SPRING 2-3
2-13 025030236 6lESHHrFay3 WASHER, PLAIN M 3
2-14 $38177001 3|7V NN FOOT PEDAL SHAFT
2-15 048050346 6~ 4 TJES RETAINING RING, E5
2-16 052400606 2({F~NanxkeSaxes SCREW, PAN (5/P WASHER) M4X6
2-17 117936001 14|d4+294 RUBBER CAP, 9.4
2-18 538180000 1a%7%172169-1 CONNECTOR, 172169-1
2-19 $38060000 axy&%+vY718X19 CONNECTOR CAP, 18X 19
2-20 538059000 3|04 kNGTYF RUBBER CAP, NG79F

YRR ARG " " For Supply parts
3 549443000 12> % 7 ~170364-1 CONNECTOR, 170364-1
151-V26-651
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Ut . 815 B8R (BA M)/ Power table (For Japan only) / Motorgestell
/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

1-13 1-12 1-11 1-13
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U1. EHER% (EAR M) / Power table (For only Japan) / Motorgestell

/ Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

REF.NO. CODE QTY [ NAME OF PARTS R\

<EANAEEF TN > < For only Japan>
1 $42850409 113117 =F %9453 e
1-1 542851301 MH31MF =70 e
1-2 543671109 Hlgsamxvysrrsz | e
1-2-1 S09639009 1a2F%v2R7 32|
1-2-1-1 $09216002 | 1|5 —Fr#+TR |
1-2-1-2 $09217102 1My r7er | e
1-2-1-3 017081606 lEN 816 | serreem——————
1-2-1-4 028080246 3|/ aHFHER28 e m———
1-2-1-5 503312001 = 8- 2 S PUCm S ——————
1-2-1-6 $05223001 | 2|#+vxx— |
1-2-1-7 022120306 | 2|+ r3bx12 |
1-2-1-8 510661109 2lvb7Poza54 e
1-2-1-9 026120236 2|ESHHRIHE12 | e
1-2-1-10 028120246 2|18 % HH2212 e
1-2-2 509640009 IR EE 2 X AR S R ————
1-2-2-1 509221002 UF—FnHHIL e
1-2-2-2 $09222102 Murzar e
1-2-2-3 017081606 Blwrexte 0000000 [ eemememeeeceeeeeeeee
1-2-2-4 028080246 | 3|z ¥#Hr28 000 |eeeeeemee
1-2-2-5 $09312001 | 3|es¥Hzsqs |
1-2-2-6 $05223001 | 2l*vx%— e
1-2-2-7 022120306 | 2|Fvr3va12 e
1-2-2-8 510661109 b AR AT r = A
1-2-2-9 026120236 2leswsazszrr 0 |
1-2-2-10 028120246 21 HFH 3212 e
1-2-3 543672109 0 7 OO,
1-2-4 017081606 4l#Enraxie 000000 | e
1-2-5 028080246 ARz HHzr28 |
1-2-6 025080236 dlesHHarFzmg 0 |
1-2-7 $09224002 MNzzqav4z49r e
1-2-8 509225001 Hans+y s e
1-2-8 017081606 AN Y P —
1-2-10 028080246 P AT = S O ——
1-2-11 S09226001 | 21734849 HHR: [
1-2-12 133180005 L % e D L a—
1-3 133172003 IV EE L O L ——
1-4 037521016 R N A e S5 1 S U ————
1-5 025050236 HesH¥#HzrFals e
1-6 028050246 AT & 0 - S (S ———
1-7 515158009 e S S PR ————
1-8 502740000 1 72 o P R U
1-9 502739000 MWL LRI TF—TF | eemecmmecmmmeeee
1-10 039411215 ZHRSAEYEYAX12 |
1-11 119702004 Hgaex4s e
1-12 101073001 I =T L AT D [ oo
1-13 101121000 Pl EREIoE e s o [ ————
1-14 032361306 R L Ny ok D L —
1-15 S46460000 13w macowE —%200¢v |-
1-16 $38041000 1Me-27-uy |-
1-17 105073001 I R E R R L L e —
1-18 200190001 A S T [ ——
1-19 146256001 i R RS RV e A PO —
1-20 146255000 7= 1 (O —
1-21 133740006 DT E T I Y v D L —
1-22 025060336 N L R T L ——
1-23 028060246 PR R s 5 3 O —
1-24 021060106 i1 ot I - P ———
37 518633109 L 2 [
38 032422003 LI STE R B 7 R 1) S (e ———
39 116662003 LI S e —
40 520137001 I - 1 (R PO ——
41 138444001 P - Ry 4T N PR —
42 025040232 2les¥HaFama 0 | ememeeeens
151-V26-652
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U2 . By E Bk (8 A) / Power table (For Export) / Motorgestell
/ M canisme du plateau de la machine / Mecanismo de la mesa de la m quina

57
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U2 . ByH &R (EHFR) / Power table (For Export) / Motorgestell
/ Mécanisme du plateau de la machine/ Mecanismo de la mesa de la maquina

REF.NO. CODE QTY B XA NAME OF PARTS RV
26 546460000 113V 7 400WE ~ # 200V MOTOR, 3-PHASE 200V AC-400W
27 538041000 1HE=—%7~U MOTOR PULLEY
28 105073001 HFa=vx b AzT595 SET SCREW, SM5.95
30 200180001 S5|RFv 7N STAPLE
31 146256001 4l ovvasnrd CUSHION COLLAR
32 146255000 L 3 A= CUSHION
33 133740006 41H 9 2 H I b EXT0 BOLT, M6X70
34 025060336 4leSHHxH 16 WASHER, PLAINL®6
35 028060246 4INrHH326 WAGSHER, 5PRING 2-6
36 021060106 4113+ be NUT, 1 M6
37 518633109 HE-—2Hn- MOTOR COVER
38 032422003 3|+ YAET2TA1X20 WOOD SCREW, ROUND M4.1X20
39 116662003 3| H R WASHER
40 520137001 HE-—g-52nn/- BACK COVER, MOTQR
41 138444001 2| ~BE A M4X14 TAPTITE, PAN B M4X14
42 025040232 2|ES5¥HrFaaa WASHER, PLAIN M 4
151-V26-652
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V.U &y FRIKZERF (47 3 8&)/ One-touch work clamp (Option parts)
/ One-Touch-Stoffhalterheber (Sonderzubeh r) / Pinceur simple touche (Pi ces en option)
/ Prensor de un toque (Piezas opcionales)

151-V26-941
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V.7 2%y FHRIEBBER (4 7 = > 88&4) / Thread wiper set (Option parts)

/ Fadenspannvorrichtung (Sonderzubehor) / Mécanisme de tire-fil (Piéces en option)

/ Mecanismo del limpiador de hilo (Piezas opcionales)

REF.NO. CODE QTY B NAME OF PARTS RM
<TURYFRIEE> < One-touch work clamp set>
3 544414001 NI YFAHIVIF LY b ONE-TOUCH WORK CLAMP SET, 326E
3-1 544415001 I a2yFr4IL7E ONE-TOUCH HOLDER ASSY, L W
3-2 S44417001 | 1|7 svFt+41ry 3 ONE-TOUCH HOLDER ASSY, R P
3-3 $20289101 2|7k g -7 3 WORK CLAMP HOLDER ASSY, L H
34 520293101 2|9 RIE—R7 2 WORK CLAMP HOLDER ASSY, R P
3-5 018680822 8|7 +#) a37xs BOLT, SOCKET SM4.37X8
7 E " For Supply parts ”
4 520822101 1| Zohld~1tyk WORK CLAMP HOLDERSET, L
4-1 520289101 1N rrgd-L73 WORK CLAMP HOLDER ASSY, L 3
4-2 018680822 2|7 F B+ 437X8 BOLT, SOCKET SM4.37X8
5 520823101 1| 7HIWE—REY b WORK CLAMP HOLDER SET, R
5-1 $20293101 HWooHRILE—R7 2 WORK CLAMP HOLDER ASSY, R P
5-2 (18680822 2|7 AR b A37X8 BOLT, SOCKET SM4.37X8
6-1 S44415001 172y Far4ILy R ONE-TOUCH HOLDER ASSY, L #
6-2 544417001 o2y FFH4 IRy 2 ONE-TOUCH HOLDER ASSY, R B
151-V26-941

Yr RMIBIIC AT RV T VB EREE . BELEY TARY LTEYETOTHBIHIFE L EWT T &0, :
Tt Parts which have an asterisk (3¢) in the RM colum are parts which have been assembled and adiusted to high precisions. These parts should
never be disassembled.

7t Die in der Kolonne RV mit einem Asteriskus (3¥) bezeichneten Teile sind mit hoher prazision zusammengebautund eigestellt worden.

Aus diesem Grunde darfer. diese Teile niemals zeriegt werden.
77 Les pidces désignées par un astérisque (3%) dans la colonne RM sont des piéces qui ont é1é assemblées et réglées avec une grande précision.
Il ne faut en aucun cas déposer ces piéces.
¥r Laspartes que tienen un asterisco (3% } en la columna RM san las partes que han sido armadas y ajustadas a alta precisidn.
Estas partes nunca deberan ser desarmadas.
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W.7nass<v—BiE (# 73 > &8&h) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubeh r)
/ Programmateur (Pi ces en option) / Programador (Piezas opcionales)

"*7ame / OPTION PARTS "

1-19

151-V26-942
X. T4 BNR=7 17 MNERERE (£ 72 3 V8R) / Wide perfect device (Option parts)

/ Wide-perfect-Vorrichtung (Sonderzubeh r) / Dispositits de perfection large (Pi ces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)

151-V26-946
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W. 707 5% —M& (7 3 &8&)/ Programmer (Option parts) / Programmiervorrichtung (Sonderzubehor)
/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE QTY [ i NAME OF PARTS RA

1 543249001 17Oo¥5=—7% PROGRAMMER ASSY

1-1 543250000 H7ndsv—nIo2 TOP COVER, PROGRAMMER

1-2 $43251000 1"W7ndsv—225874 LOWER COVER, PROGRAMMER
1-3 543252000 & ~F—-FaA~R—# SPACER, KEYBOARD

1-4 543253000 NW¥=—R-—FdLL—F RUBBER SHEET, KEYBOARD

1-5 543254000 TMNE—R— K~ p KEYBOARD SHEET

1-6 037301015 4 lvF~NEYEL3X10 TAPPING SCREW, PAN V M3X10
1-7 543255000 1|LcDAH /N~ LCD COVER

1-8 543256000 t{eco LCD

1-9 $43257000 1Lep=o o -5 — INVERTER, LCD

1-10 037200615 AlyrNEUE 26 TAPPING SCREW, PAN V M2X6
1-11 543271000 "WrFavysv—-2d32Y A MAGNET, A

1-12 543272000 1W7a¥Sv—v5%Y B MAGNET, B

1-13 037300615 6|vF g EL3xs TAPPING SCREW, PAN V M3X6
1-14 $43267000 H7adsv—a-r PROGRAMMER HARNESS

1-15 543268000 L EZARE- VAT 3§ INVERTER HARNESS

1-16 543270000 13— K7 2KR51 CORD BUSH, KR51

1-17 543981000 2{70%52~2ahn— LOWER COVER, PROGRAMMER
1-18 543259001 N7ovs<amey3 PROGRAMMER PCB ASSY

1-19 543263000 T{PROMZ Y S w4 1 PROM PROGRAMMER ASSY

AT Ema " " OPTION PARTS “

2 540621000 1 |EMIZ 77 ESD-SR-15 EMI CORE, ESD-SR-15

3 149809000 11213 v7L BEAD BAND, L =200

151-V26-942
X. 74 FN=7 27 bRBRMIR (F 72 3 > 885) / Wide perfect device (Option parts)

/ Wide-perfect-Vorrichtung (Sonderzubehér) / Dispositif de perfection large (Pigces en option)
/ Dispositivo de ancho prfecto (Piezas opcionales)
REF.NO. CODE Q'TY = NAME OF PARTS R

1 $44795001 1[300E7 « KPL Y b WIDE PERFECT STITCH SET, 300E
1-1 540837001 Tznxan<g1wpr 3 SHUTTLE RACE BASE ASSY, WP
1-1-1 540839001 LR G o o VY THREAD GUIDE, WP 5-RACE BODY
1-2 S40840001 HES18~wp DRIVER, WP

1-3 540841001 Y+ #Awwp SHUTTLE RACE BOQDY, WP

1-4 540842991 TfFhhwwpnay 3 SHUTTLE HOOK, WP W/BOX

1-5 540843001 1 FEr—243wp BOBBIN CASE ASSY, WP

1-5-1 540845001 1[r—2F3awonizwe TENSION SPRING, WP

1-6 540846001 11 F2nwes x MOVABLE KNIFE ASSY, WP
151-V26-946
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Y. PRIREEERE (472 3 »88&) / Inner clamping device (Option parts)
/innere Feststellvorrichtung (Sonderzubehér) / Dispositif de griffe intérieure (Piéces en option)
/ Dispositivo Prensor interior (Piezas opcionales) '

,-.._._.——...__.._.__.__-_—._—-__-..—._—.—...__._..____..__..._.____.\
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Y. R I NEEERR (72 3 > 8&)/ Inner cdamping device (Option parts)
{ Innere Feststellvorrichtung (Sonderzubehar) / Dispositif de griffe intérieure (Piéces en option)
/ Dispositivo prensor interior (Piezas opcionales)

REF.NO. CODE |q7v B X o NAME OF PARTS RV
1 $51073009 Na—avsnesFoussFey r [INNER CLAMPING DEVICE SET, 326E
1-1 544420009 1FHIT oS- 7A7 3 WORK CLAMP CRANK ASSY, LA
1-1-1 512634009 1FHIT o3 - 7RILEA WORK CLAMP CRANK HOLDER, A
1-1-2 512635009 HAHT 7S 78048 WORK CLAMP CRANK HOLDER, B
1-1-3 544421001 A R - WORK CLAMP CRANK HOLDER, C
1-1-4 544422001 1N Zr2kdhn W SPACER, CRANK HOLDER
1-1-5 150382001 217 FFIha37xis BOLT, SOCKET SIM4.37X18
1-1-6 512638009 (REAV VS - £ REVERSE CYLINDER BRACKET
1-1-7 018301236 2(7+HEIL 3x12 BOLT, SOCKET M3X12
1-1-8 018301036 2{FPFEIL F3X0 BOLT, SOCKET M3X10
1-1-9 S05665001 H B A R A N WORK CLAMP CRANK, LA
1-1-10 154235001 AV ST REVERSE GEAR
1-1-11 154236001 | REAN 2 S ) REVERSE RACK
1-1-12 145087001 1IN s EvHHE WASHER
1-1-13 149831101 1N\ F7ETYErART3.18 SET SCREW, SM3.18
1-1-14 154237001 HERE RS IT- 1k WORK CLAMP PLATE HOLDER, L
1-1-15 025350132 TezH¥Hxrs3any WASHER, PLAINS 3.5
1-1-16 100242003 1ii A X357 SCREW, SM3.57
1-1-17 $12637009 1Inz5Frpu R REVERSE ROD
1-1-18 512639001 sy REVERSE CYLINDER
1-1-19 512642009 2|7+ FE Ik 3X35 BOLT, SOCKET M3X35
1-1-20 512640009 AV RV RV E JOINT
1-1-21 018300836 1| 7+HEJ b 3xs BOLT, SOCKET M3X8
1-1-22 018300836 1{7FRI k3X8 BOLT, SOCKET M3X8
1-1-23 017501216 11#b k5x12 BOLT, M5X12
1-1-24 021500216 12224+ b5 NUT, 2 M5
1-1-25 518415101 2{N—TF32=4208M5 HALF UNION, Q4M5
1-1-26 544424001 VN2 F2RLGAR—H SPACER, CRANK HOLDER
1.2 544425001 1 b AH P 32681 OUTER WORK CLAMP, 326E-1
1-3 117291002 2(#> %318 SCREW, FLAT SM3.18
1-4 154252001 1 1rFXA142L POSITIONING PLATE, L
1-5 154253001 1|1F¥ X1 2R POSITIONING PLATE, R
1-6 062670512 4|3 ~1357-40%5 SCREW, PAN SM3.57-40X5
1-7 025350332 Ale>HH2F 135 WASHER, PLAIN L 3.5
1-8 028350242 A2 HR235 WASHER, SPRING 2-3.5
1-9 154256101 NAHTra27322A WORK CLAMP PLATE BLANK, A
1-10 S51075001 MNA2U148F52H .. t=12 |[FEED PLATEBLANK,H 326L ............. t=1.2
1-11 $44745009 (N AN P AV PR i Ty B3 INNER CLAMP VALVE ASSY, 3
1-11-1 $31570209 TS k1)1 2454 VALVE SETTING PLATE, 4-5H
1-11-2 S$44748001 11T 7v=FI K3 AIR MANIFOLD, 3
1-11-3 062302506 2|+ ~a3x2s8 SCREW, PAN M3X25
1-11-4 028030242 2N xR H 23 WASHER, SPRING 2-3
1-11-5 025030232 2|leSHHRF2I3 WASHER, PLAINM 3
1-11-6 543683001 1|\Fvrnd SOLENQID VALVE
1-11-7 543696000 T Fn— 3 AX1 VALVE HARNESS, X1
1-11-7-1 $44746000 AV VAt N 4 VALVE HARNESS
1-11-7-2 $44750000 IR VE G FAY R FATE- 7 S YAV VALVE HARNESS, 24V
1-11-8 518415101 2IIN— 72 =F - Q4M5 HALF UNION, Q4M5
1-11-9 545252000 1b¥2lb—%7% REGULATOR ASSY
1-11-9-1 $45253000 1Lz —-2x REGULATOR
1-11-9-2 545254000 2|V ¥ 73109-8-10 JOINT, 3109-4-10
1-11-10 062404005 2|+ ~34x40 SCREW, PAN M4X40
1-12 340400001 2|22 B A0 BEAD BAND
1-13 503803000 2lFr0vFa—-7 AIRTUBE,4L=1300
1-14 528741000 17 —Fa1-F AIRTUBE, 41.= 300
-y ” For Supply parts *
11 544426001 1[v b4 I 73 326E2 QUTER WORK CLAMP, 326E-2
12 551076001 1|V bAHT 732603 QUTER WORK CLAMP, 326L-3
13 510542001 1|1 Fa44ILL INNER CLAMP, LL
14 $51077001 | IT 1475 7A326L WORK CLAMP BLANK, A 326L
15 551078001 Tot#2 U148 7F5 210 t=1.2 |OT-FEED PLATE BLANK, H326L ......... t=1.2
151-V26-943
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AAT . HBNVEE IR (A /2 3 > BBER) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubeh r)

/ Dispositif auxiliaire (Pi ces en option) / Dispositivo auxiliar (Piezas opcionales)

I

65
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AA1 BN ERRR (F 72 3 - BB&h) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehor)
{ Dispositif auxiliaire (Pieces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY B A NAME OF PARTS Y|

Y iDL BN E " Thread breakage detector ”
<T-U-z®> <Pulley type >

1 543833109 1T rFLALFUSF LY IR TR. BREAKAGE DETECTOR SET, R

1-1 543834109 1A-gl=-frdlLhFT2 TR. BREAKAGE DETECTOR ASSY, R

1-1-1 518032001 Nt bxLhFISrY e s DETECTOR BRACKET ASSY

1-1-2 144504001 2[4 FTFFAHS DISC, THREAD GUIDE

1-1-3 146206009 N bFodrrHSHI DISC PRESSER, THREAD GUIDE

1-1-4 146058001 175y asnx PRE-TENSION SPRING

1-1-5 146059001 1ZLeFrv32+Y b PRE-TENSION NUT

1-1-6 146060000 LN o N VAT SPRING

1-1-7 155510001 1HrrFaso+y b TENSION NUT

1-1-8 157255100 117—-1U-a PULLEY, A

1-1-9 025030135 1 ESHHERLS T3 WASHER, PLAINS 3

1-1-10 048020342 Tk A TE2 RETAINING RING, E2

1-1-11 543835100 M1 bFLIFrErH—73 SENSOR ASSY

1-1-12 518037009 1t —Hs8— SENSOR COVER

1-1-13 062301616 1|+ ~zaM3X16 SCREW, PAN M3X16

1-2 146080000 TMNa-rFva CORD BUSH
CE—LtrH—xX> < Beam sensor type >

2 543836301 WA bFLneFIFwY bF TR. BREAKAGE DETECTORSET, F

2-1 543977201 M1 rHFLALFF2 R TR. BREAKAGE DETECTOR ASSY, F

2-1-1 543279200 Wrpo7zzup AMPLIFIER UNIT

2-1-2 062300612 21+~ 23X6 SCREW, PAN M3X6

2-1-3 025030232 2/ HxFIT3 WASHER, PLAIN M 3

2-1-4 529468100 17711822y r N FIBER UNIT, N

2-1-5 511884001 tlert—rUvsrs4 SENSOR SETTING PLATE

2-1-6 062300612 1{+~03x6 SCREW, PAN M3X6

2-1-7 $02617001 A 121 bP+ 1 THREAD GUIDE, FACE PLATE

2-1-8 028350242 1|84 FH22.35 WASHER, SPRING 2-3.5

2-1-9 060670612 (281 > K357-40%6 SCREW, BIND SM3.57-40X6
<BAS-311E, 311ELH > <For BAS-311E & 311EL >

2-2 625010000 1F10O>% 5 7 NK-2N CORD HOLDER, NK-2N

2-3 060670612 {31 > F357-40X8 SCREW, BIND SM3.57-40X6
<BAS-341E, 342F, 343EH > | <For BAS-341E, 342E & 343E>

2-4 152889001 (IERE TS THREAD RETAINER

2-5 117936009 2|d4+94 RUBBER CAP, 9.4

2-6 502657101 1a—-ra+4x CORD HOLDER

151-V26-944
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Bidn) / Auxiliary device ( Option parts ) / Hilfsvorrichtung ( Sonderzubeh r)

iaire ( Pi ces en option ) / Dispositivo auxiliar ( Piezas opciinales )

AA2 . HIBNREBIE (7o a

/ Dispositif auxil

30

151-V26-944
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AA2 BHIEBRE{R (4 7 & a > BB&L) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Pigces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY B Ao NAME OF PARTS R

LIF—-T7AIN—EE> < Air wiper set>

3 $43841009 Nzr-—714m—vFs3 TR. WIPER SET, PNEUMATIC TYPE

31 $43842009 Nlz7—7118-%% TR. WIPER ASSY, PNEUMATIC TYPE

3-1-1 517942000 lzr-v0o4% AIR CYLINDER

3-1-2 S31777001 112 F Y12 CYLINDER SUPPORT PLATE

3-1-3 $10214109 LIPZE SN e SETTING PLATE, SOLENOID

3-1-4 $18415101 2/ =724 Q4N5 HALF UNION, Q4M5

3-1-5 062670612 4|3~ 3357-40%6 SCREW, PAN SM3.57-40X6

3-1-6 531778000 IPVPE- SN STOPPER, CYLINDER

3-1-7 $31779001 PP EVE &4 JOINT, CYLINDER

3-1-8 531776109 Yo d—hri— CYLINDER COVER

3-1-9 062680512 2|F ~'3437-40X5 SCREW, PAN SM4.37-40X5

3-1-10 543203000 1EMRTVF7 2 EM-SWITCH ASSY

3-1-11 543843009 1 R AL G (R i THREAD WIPER SWITCH ASSY

3-1-12 062300612 2{F~23X6 SCREW, PAN M3X6

3-1-13 502680001 175> dvEs PLUNGERPIN

3-2 $43844001 1awsF o 7ase 2 AW-SOLENOID VALVE ASSY, 3

3-2-1 543683001 1Fevnng SOLENQID VALVE

3-2.2 S44748001 1TFv=HL K3 AIR MANIFOLD, 3

3-2-3 518415101 2| —T 2= FQ4M5 HALF UNICN, Q4amM5

3-2-4 $44759000 Taw/LFi— % 2A AW-VALVE HARNESS, A

3-2-5 544760000 Taw/ b F/n— %28 AW-VALVE HARNESS, B

3-2-6 544750000 1|y HFn—2RA2av VALVE HARNESS, 24V

3-3 $15031008 {1z F7—-F1~-7 AIRTUBE, 4L =1900

34 340400001 Jiaza1mnz K BEAD BAND

3-5 149287000 192527 CORD HOLDER, 7N
S KLY —S—EE> < Needle cooler set>

4 543846009 1N==Fhs=5—usFey NEEDLE COOLERSET

4-1 518027101 1l=— k7o — INEEDLE BLOWER

4-2 $15031008 1NzF7—Fra-7F AIRTUBE, 4 L= 1900

4-3 543839008 1|F S Fop3y & SOLENQID VALVE ASSY, OP3

4-3-1 S$43683001 1|Fvns SOLENOID VALVE

4-3-2 $43696000 IREAY A FATE S 4 VALVE HARNESS, X1

4-3-2-1 544746000 MWyt hnmnTn—z2a VALVE HARNESS

4-3-2-2 544750000 1A RIULT N —F X248V VALVE HARNESS, 24V

4-3-3 S44748001 1NTFe=hLE3 AIR MANIFOLD, 3

4-3-4 S18415101 2ln—7az=FQans HALF UNION, Q4M5

4-4 504897000 17574 PLUG, 4

4-5 062670812 2|3 ~3.57-40X8 SCREW, PAN SIV13.57-40X8

4-6 228475000 315y v 7 F18X80 FASTENING BAND, 1.9X80
<UTZRBIEY b > < Soft work clamp set>

5 S44450001 i VAP e R SOFT WORK CLAMP SET

5-1 544412001 2l 7 b FY TN SPRING

5-2 512104000 2|la=H>714 UNION, Y4

5-3 S08140000 2|T7—k—25C AIRTUBE, 4L =200

5-4 S04897000 2175454 PLUG, 4

151-V26-944
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AA3 . FEDERIEBI(R (472 3 L 88A&R) / Auxiliary device (Option parts) / Hillsvorrichtung (Sonderzubeh r)

/ Dispositif auxiliaire (Pi ces en option) / Dispositivo auxiliar (Piezas opciinales)

6
B

151-V26-944
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AA3 THENZEBERETR (4 7 ¥ a L Ei&L) / Auxiliary device (Option parts) / Hilfsvorrichtung (Sonderzubehér)
/ Dispositif auxiliaire (Pieces en option) / Dispositivo auxiliar (Piezas opcionales)

REF.NO, CODE Q'TY B NAME OF PARTS Y|
<2HPAFHEE> < 2-step tension device >
2 $43837001 1258 eToaF€Y M 2-STEP THREAD TENSION DEVICE SET, 1
2-1 $43838001 1287203042 2-STEP THREAD TENSION ASSY
2-1-1 534706000 NI TF7 =312 510X10 AIR CYLINDER, 10X10
2-1-2 018302032 2174 KL+ 3X20 BOLT, SOCKET M3X20
2-1-3 512150000 2lF — AT AKM-5HL-4 TUBE ELBOW, M-5HL-4
2-1-4 534533001 1MNHZT7U YA COUNTERSINK CLAW
2-1-5 534534001 P PE R SUB TENSION BRACKET ASSY
2-1-6 155510001 A rFIamsrvr TENSION NUT
2-1-7 146060000 T+ Y btz SPRING
2-1-8 146059001 HFLFovany b PRE-TENSION NUT
2-1-9 146058001 T|7LFrigaiiz PRE-TENSION SPRING
2-1-10 146206009 MM b1 ST DISC PRESSER, THREAD GUIDE
2-1-11 144504001 201+ FF143 DISC, THREAD GUIDE
2-1-12 534536001 P RPE R NIAE, CYLINDERSETTING BRACKET
2-2 543839005 17w vn7orzs 2 SOLENOID VALVE ASSY, OP3
2-2-1 S43683001 NP IAY ) SOLENQID VALVE
2-2-2 543696000 17—z 2x1 VALVE HARNESS, X1
2-2-2-1 544746000 LIV E B FAV A N AVe- 3 | VALVE HARNESS
2-2-2-2 S44750000 1| YA Fn—3 A28y VALVE HARNESS, 24V
2-2-3 544748001 1TFrv=fkira AR MANIFOLD, 3
2-2-4 $18415101 2/ =724 QaM5 HALF UNION, Q4iM5
2-3 017821813 21F L F7.9ax18 BOLT, SMM7.94X18
2-4 515031008 2T F~-Fa—7F AIRTUBE, 4 L= 1900
2-5 340400001 S5|2z=%112F BEAD BAND
2-6 104525001 TN rFameniz SPRING, TENSION
2-7 149287000 3|+qarvs57 CORD HOLDER, 7N
<EMNAIL TRy b > < Addition vaive set>
6 $43847101 172 Fopay 2 SOLENOID VALVE ASSY, OP4
6-1 S$43683001 1\F s SOLENGCID VALVE
6-2 543696000 TS Fn— % 2axs VALVE HARNESS, X1
6-2-1 544746000 Mt NTn-z2 VALVE HARNESS
6-2-2 S44750000 1Y BT IN— 2 R248v VALVE HARNESS, 24V
6-3 S44743001 HWzrFv=Fkkra AIRMANIFOLD, 4
6-4 518415101 2= 24 QAMS HALF UNION, Q4M5
6-5 $31554009 M FrU w1245 SETTING PLATE, 4-5 VALVE
151-V26-944
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(TR 5BAR / Accessories / Zubeh r / Accessoires / Accesorios

34-11-1— @
34-8-1

"F T n L BE
/ OPTION PARTS "

g tgz
ﬁgs

34-11-4

71
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Z . [ TESHBER / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE QTY BErAdg NAME OF PARTS RV
1 $44369009 1[N kH#/8—3267 2 BELT COVER ASSY, 326
1-1 $44370009 1~ khiv—326 BELT COVER, 326
1-2 104450109 1|datrs RUBBER CAP, 8
3 062401006 1| +~z4x10 SCREW, PAN MA4X10
4 538039109 HER P TAVE ] OIL PAN ASSY
4-1 $38040109 HEESTAV: OIL PAN
4-2 154467001 flhraxvy7 DUST OILER
4-3 037301215 2 v REYyES3X12 TAPPING SCREW, PAN V M3X12
4-4 518093100 1|7 2 cEaxs WICK, 4X4L=1100
5 109714000 5|7 % NAIL
6 114486002 R FI2—241 OILER
9 143882001 2t FEY HEAD HINGE
10 014760622 2(7FFARI595 SET SCREW, SOCKET $M5.95
11 143910009 2{bo e U ardL RUBBER CUSHION
12 109714000 d|v ¥ NAIL
13 $18707149 1y~ kv BELT, VM WHITE
14 122991001 HWZVo2bLRUZ450 ACCESSORY BAG
15 $06706001 P =P Eglh SILICONE QIL
16 S$15665001 3|HE LA BOBBIN, LA
<FEHH> <For Medium-weight materials >
17 107415416 112 & /vUDPX5#16%7 3 NEEDLE ASSY, DPX5 (#16)
<EHH > <For Heavy-weight materials >
17 145646421 1|2 nVoPx174217 3 NEEDLE ASSY, DPX17 (#21)
18 510208001 TN REnhew L. t=0.4 |SPACER, MOVABLEKNIFET=04 ....... 1=0.4
18 510208002 T Fnn-H ... t=0.5 |SPACER, MOVABLEKNIFET=0.5 ....... t=05
18 $10208003 L R ZAY - SR t=0.6 |SPACER, MOVABLEKNIFET=0.6 ....... t=06
19 545724009 1|wo35A HEAD REST, A
20 538043009 2|7y CUSHION
21 109714000 2|7 % NAIL
22 114483002 B A A OILER ASSY
23 154702101 MNArrses OIL TANK
24 508030000 1|Gk 1 — Z'5AF8 FUSE, SAFB
25 153242000 1|1 —-X6A FUSE, 6A
26 142443001 135 +721.9%52 SCREW DRIVER, 1.9X52
27 118837001 &= 3.4X70 SCREW DRIVER, 3.4X70
28 101572101 1% ¥ 7755190 SCREW DRIVER, 5.5X190
29 107779001 1| R ¥H6X7 WRENCH, 6X7
30 100887001 1[R7¢58x9 WRENCH, 8X9
31 107780001 1= /v+10x12 WRENCH, 10X12
32 142721001 Rk A P VA o HEXAGONAL WRENCH, 3
33 118064001 T|eh 7387 Zi8F4 HEXAGONAL WRENCH, 4
34 S02763302 T|rb2741%232DR COTTON STAND ASSY, 2DR
34-1 150180001 2o ¥3 SPOOL STAND BASE
34-2 150182000 20127 =<t SPOOL MAT
34-3 126863001 2I1AF—nov g SPOOL CUSHION
34-4 S02777001 T[54 7D ¥ &Y bB PIPE (D) SCREW SET, B
34-4-1 150206002 1e ¥4 %16 WASHER, PLAIN 16
34-4-2 538648001 1|67+ husms NUT, U5/8-28
34-4-3 150174000 1MfasLxvvT COLUMN CAP

QURAOBMEEETI LBV ET,

@ The details of included accessories are subject to change.
- @ Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.

@ Les détails des accessoires inclus sont sujets & des changements.

@ Los detalles des accesorios incluidos pueden variar.

151-V26-910
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Z . FTESBER / Accessories/ Zubehdr / Accessoires / Accesorios

ONEROPWEEET S LB ET,

©@ The details of included accessories are subject to change.

® Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.

73

REF.NOQ. CODE QTY EAAg NAME OF PARTS RM
34-4-4 501005000 2|1 kaFd4 RUBBER WASHER
34-4-5 502747101 1 bHrx SPRING
34-5 540640001 Hasans7dvyryx COLUMN PIPE W/CAP
34-5-1 150174000 1NaZaxvyz COLUMN CAP
34-6 156112003 125 654 7D COLUMN PIPE, D
34-7 150173003 =Y RSy COLUMN JOINT
34-8 521798001 2IRT - 2TV b SPOOL SCREW SET
34-8-1 150173002 2{2F -8 SPOOL SHAFT, B
34-8-2 028050246 2{xH¥H 25 WASHER, SPRING 2-5
34-8-3 021500106 2heasrvtbs NUT, 1 M5
34-9 502778002 B ST ) SPOOL HOLDER, 2
34-10 502786002 MNALY RN fi—2 32 THREAD HANGER ASSY, 2
34-10-1 502787002 NALY ENLH—2 THREAD HANGER, 2
34-10-2 150183000 AR N A B i THREAD HANGER BASE
34-10-3 142990001 2[xLvrFya THREAD BUSH
34-11 S40641001 NRAT =TT 554 bA SPOOL SCREW SET, A
34-111 021500106 41132+ b5 NUT, 1 M5
34-11-2 537038001 1|+~ ES4s5x14 SCREW, PAN (S/P WASHER) M5X14
34-11-3 537037001 1|+ ~akE3545x32 SCREW, PAN (S5/P WASHER) M5X32
34-11-4 062501406 2|-~35X14 SCREW, PAN M5X14
41 200190001 S| RFY 7N STAPLE
42 544371001 HWZvo7h8- RACK COVER
43 062401006 4|+ ~14x10 SCREW, PAN M4X10
44 025040236 AHesHhrFaya WASHER, PLAIN M 4
45 021400216 Al2o24) k4 NUT, 2 M4
46 025040236 4ESH¥HaFI, WASHER, PLAIN M 4
50 144226001 T rsFhn— HEAD COVER
<IxtR-JILEy 7 ABRHHE> | <Forsetting the Control box >

51 146256001 4lovearnrd CUSHION COLLAR
52 146255000 4lowas CUSHION
53 500617000 LA E iy B A B RUBBER COLLAR
54 133740006 4177 2RI F6X70 BOLT, M6X70
55 021060106 812+ te NUT, 1 Mé
56 025060336 dlesvHx4r6 WASHER, PLAIN L 6

EESWETH > <For setting the Power switch >
57 . 032461606 21+ 7IET 2 V45XK16 WOOD SCREW, ROUND M4.5X16
58 542882001 MNervavx HINGE PRESSER
59 018405032 2|7 FHib b 4xs50 BOLT, SOCKET M4X50
60 021400102 21Fvi1iaa NUT, 1 M4
61 507783001 TeA2 R2 25315 HEXAGONAL WRENCH, 1.5
71 543273000 1135X 5 72HD 3.5MEDIA, 2HD
72 509989000 1|7ovE~4—2 FLOPPY CASE
73 542658000 N ERE G SRV INDEX LABEL, 3.5FD
74 S$43832001 U EFEDE & 3 ] TENSION PULLEY SET
74-1 543676001 MNFervavr—uss TENSION PULLEY ASSY
74-1-1 048320242 AT FFAmC32 RETAINING RING, INTERNAL €32
74-1-2 141860001 1|2 # %2635 SCREW, SM6.35

151-V26-910
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7 . 1B / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE  |[o'TY b A NAME OF PARTS RMY
74-2 018081222 1|7+ # L b 8x12 BOLT, SOCKET M8X12
74-3 025080232 1les¥HzrFars WASHER, PLAIN M 8
74-4 028080242 1|82 H%2-8 WASHER, SPRING 2-8
101 105343001 1|2 Hx L F8xe WRENCH, 8X9
102 511243001 22— F31n= SCREW DRIVER, STUBBIES
103 150332001 11732 K51 75—NO2 SCREW DRIVER, 2X100
DL " OPTION PARTS ”
92 542890001 1l7a4s<441 PROGRAMMER SUPPORT
93 032422003 2+ 7IEZ 2T41X20 WOOD SCREW, ROUND M4.1X20
94 0B1351606 | 2|++% 3 E35x16 WOOD SCREW, FLAT M3.5X16
151-V26-310

OHEROBMUETETIEFHUET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.
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Gal. 7'— BB —%# / Gauge parts List / Lehrenliste / Liste des Pi ces decartment
/ Lista d«ePiezas de calibradores

#1T2 / Presser foot

Ref.No.A ¥ | Ref.No.B Ref.No.C Ref.No.D
it ~ |
N\ 3
I ] g
1 AR 5]_“"—' i3
D u B
Ref.No.F Ref.No.G
< <2
e |
25 3
/@/,;2 /J 2
#t7UK / Needle hole plate
Ref .No.A Ref.No.D Ref.No.E ¥ | Ref.No.ED Ref.No.F
&
é4 &4 AL
(18 N " 34 2.2
;2.6 2.6 s
| A — < R |
(=15 T _f2s 8 f=mik Lol e O T i £ '
Ref.No.FD Ref.No.H Ref.No.L Ref.No.M
= (=D
f;;,210 2.6 ;47 i6.5
: : ' ~ j
i 3 L {e8 Wifs j2s8 | les
O XHOBMRAIL, BEEBIATT,
© The 3 symbol is for Standard parts.
@ Mit dem Zeichen % Standardteile bezeichnet.
© Le symbol ¥ correspond aux pi ces normales.
© El asterisco ¥ es para piezas normales.
151-V26
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Gal.7 — U Eh&h—E R/ Gauge parts List/ Lehrenliste / Liste des Pieces decartment
/ Lista d'ePiezas de calibradores

REF.NO. CODE Q7Y B XA NAME QF PARTS RNV

A 542843001 1A H 7oA PRESSER FOOT, A #
-1 " OPTION PARTS ”

B 542844001 1|## T 7B PRESSER FOOT, B

C $42845001 T|##IT7C PRESSER FOOT, C

D $42846001 HWAHTTF7 0 PRESSER FOOT, D

E $42847001 44T 7vE PRESSER FOOT, E

F 157237001 1NAHTFLF PRESSER FOOT, F

G 158592001 N#HTFLG6 PRESSER FOOT, G

J S$42848001 1|72 PRESSET FOOT, J
<HEHATAI—F> <For Horizontal wiper >

XY 542849001 TFHT7xy PRESSER FOOT, XY
<E¥HE> <For Heavy-weight materials >

E 510212101 TNUFFHALRE oo 2.6 |[NEEDLE HOLEPLATE,E .........c.cn... .. @26 | ¥
<HEHH> < For Medium-weight materials >

F 510213001 NN TFFLRF @2.2 (NEEDLE HOLE PLATE, F ... .ciivveineenns 2.2 | ¥
AT ” " OPTION PARTS "

A 510211001 HAUFFL2A e, 1.6 |NEEDLE HOLE PLATE, A .........ceveene. 21.6

D 529997001 HAUFF152D .......... 2.6 | NEEDLE HOLEPLATE,D ................... 2.6

ED $30925001 1N IFFAFED ..oneees 3.4 [NEEDLE HOLE PLATE,ED ................. 3.4

FD 530926001 IR TAN it ok -2 RO 2.2 (NEEDLE HOLEPLATE, FD ................. @2.2

H S30450001 1 PFIE2E . w2.6 | NEEDLE HOLEPLATE, H .....covvvvvennoe.. 22.6

L 525127001 TNNAUPFALEL (nanenn. 3.3 |[NEEDLE HOLEPLATE, L .........ccevvn..... 3.3

M 534348001 T[AUFF1aM ... w4.0 (NEEDLE HOLE PLATE, M .................. ©4.0

151-V26

@ HEDDEBS 3. ERTMZTY.

® The 3 symboi is for Standard parts.

@ Mit dem Zeichen X Standardteile bezeichnet.
©Le symbol 3« correspond aux piéces normales.
® El asterisco x es para piezas normales.
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Ga2 . 7'~ BB —EXR / Gauge parts List / Lehrenliste / Liste des Pi ces decartment

/ Lista d«ePiezas de calibradores

<P TREEER / For Inner clamping device >

1-1-14

0

77
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Ga2 .7 — ¥ EB&sR—E IR / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’'ePiezas de calibradores

REF.NO. CODE |[qQTy B Ao NAME OF PARTS RV

<HHIFEEER> <For Inner clamping device >

1-1-14 154237001 1| AT 1 2EL4L WORK CLAMP PLATE HOLDER, L ¥

1-2 S44425001 1|V bF %I 7 332681 OUTER WORK CLAMP, 326F-1 4

1-4 154252001 1NTF£AT2L POSITIONING PLATE, L W

1-5 154253001 T[1FFA12R POSITIONING PLATE, R

1-9 154256101 AT 2F32A WORK CLAMP PLATE BLANK, A ¥

1-10 551075001 WAV 12FZ241H .. t=12 |[FEEDPLATE BLANK, H326L ............. t=1.2 | %
" RS T " For Supply parts ”

11 544426001 Tiv b4 I 72326E-2 OUTER WORK CLAMP, 326E-2

12 551076001 1|/ b4 T 7 326L-3 OUTER WORK CLAMP, 3261-3

13 510542001 T+hAHITIL INNER CLAMP, LL

14 $51077001 1 AH4IT 275 7A326L WORK CLAMP BLANK, A 3261

15 $51078001 ToT#2U1273>9H t=12 |OT-FEED PLATE BLANK, H326L ......... t=1.2

151-V26-943

O HAOBR . FEEMRKTY.

@ The % symbol is for Standard parts.

©® Mit dem Zeichen 3 Standardteile bezeichnet.
®Le symbol x correspond aux piéces normales.
© El asterisco ¥ es para piezas normales.
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Wa. EES AL / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

79

EES NIV / Warning labels f% / Name of Parts Size(mm) Code
X
ST
A s J EBESA)L - 1 40X64 | 538353101
arrelE
ADANGER AGEFAHR A DANGER APELIGRO
/5\ v s fwm m Label, elec. shock 4 lang. 35X118 | $38352-101
AR [
B{BRTHEETE,
F2AWEEE 0T D aa e g —
A RAELTECE BEERSANIL - BASH 52X84 S38357-002
e |
A CAUTION |
Muvingpart_s |
‘g ?;:“;‘?mfj Label, operation (BAS) Eng. 52X84 538571-002
PEv—%
PE| 7.5X12.5 | §37059-001
- Mark, PE
F—AY—2T
@12 S37060-001
Mark, grounding
151-V26-050



5|/ INDEX /VERZEICHNIS
/INDEX / INDICE

CODE REF.NO. Page CODE REF.NO.  Page CODE REF.NO. Page
500480000 {P -41 48 509318101 |N -1-2-2 44 512404000 fN -1-1-5-2-1] 44
500554000 | M -1-18 40 509393002 |IN -1241 44 N -1-2-5-2-1 | 44
500617000 |z -53 73 N -12-1 46 512441001 |G -32 28
500705001 |J -47 34 509639009 | U1 -1-2-1 56 512634009 |Y -1-1-1 64
501005000 |Z -34-4-4 73 509640009 Ut -1-2-2 56 $12635009 1Y -1-1-2 64
502269001 1B -20 6 509989000 |Z -72 73 512637009 |Y -1-%-17 64
502354001 |J -23 32 510030002 [A -24 2 512638009 |Y -1-1-6 64
502429101 |E -14-1-2 22 510065001 | C1 -10 10 512639001 |Y - 1-1-18 64
502438001 |G - 25-1 28 S10078001 | C3 -121 14 512640009 |Y -1-1-20 64
502439001 |G -25-3 28 S$10091101 JC3 -65 14 512642009 |Y -1-1-19 64
502445001 [A -31 2 510111101 | D -57 20 512668001 | K -33 36
502617001 | AA1-2-1-7 66 $10112001 |D -58 20 512699000 |G - 11 28
$02652001 |1 -6 32 510113201 |D -59 20 513007001 §C5 - 157 18
502654001 |1 -741 32 510162201 |F -15 26 513385001 |[K -30 36
502657101 fAAI1-2-6 66 510174000 {H -1-15 30 513399001 |D -65 20
502672002 | K -2t 36 510189001 [1 -18 32 $14336000 | C5 - 161 18
502677001 | K -23 36 510185001 |J  -30 32 514387000 | C5 - 161 18
502678001 |K -25 36 510202101 |J -M 32 514388101 |C5 - 160 18
S02680001 | AA2-3-1-13 68 510204101 {J -44 32 $14389000 [C5 - 163 18
502739000 {U1 -1-9 56 510205001 |J -451 32 514390000 |C5 - 163 18
502740000 JU1 -1-8 56 510208001 |J -46 32 514392201 1 C5 - 159 18
502747101 |Z -34-4-5 73 Z -18 72 514841001 JC4 - 155 16
502763302 |Z -34 72 $10208002 ) -46 32 C5 - 155 18
502777001 |2 -34-4 72 Z -18 72 $15031008 | AA2-3-3 68
502778002 |Z -34-9 73 510208003 |J -46 34 AA2-4-2 68
$02786002 |Z -34-10 73 Z -18 72 AA3-2-4 70
02787002 1Z -34-10-1 73 510209101 jJ -48 34 $15158009 JU1T -1-7 56
$02907000 |S -1-8 52 510210201 |1 -49-1 34 $15662992 |1E - 221 22
503677001 |D -66 20 510211001 |4 -53-1 34 515663991 JE -22-1 22
503704002 |E -13 22 Gat -A 76 515665001 [E -25 22
503803000 |Y -1-13 64 510212101 }} -53-3 34 Z -16 72
504897000 [AA2-4-4 68 Gal -E 76 515666001 JE -25 24

AA2-5-4 68 510213001 |J -53-5 34 515667001 |E -24-1-3 22
505223001 (U1 -1-2-1-6 56 Gal -F 76 E -24-1-3 24
Ut -1-2-2-6 56 510214109 | K -5-1 36 E -24-2-3 24
505665001 |Y -1-1-9 64 AA2-3-1-3 68 515902401 [E - 24-1 22
505670002 [N -12- 44 510215109 [K -8-1 36 515803401 |E -24-1 24
N -12-1 46 510217001 |K -13 36 516074101 |E - 24-1-1 22
06706001 {Z -15 72 510219001 (L -1 38 $16075101 |E - 24-1-1 24
507333001 |F -2 26 10221001 L -7 38 516492101 fE -24-1-2 22
507456000 |[F -3 26 510229101 {L -15 38 E -24-1-2 24
507783001 fZ -61 73 510230000 |L -21 38 E -24-2-2 24
507818009 | P -23 48 510231001 |L -23 38 516568000 |M -1-8 40
508030000 M -1-29-5 40 510232001 |L -27 38 $17803001 |A -34 2
Z -24 72 510239001 |L -30 38 517813001 | C1 -1-14 10
508140000 | AA2-5-3 68 510243000 IN -29 44 $17815000 | C1 -2 10
509043000 {F -31 26 P -9 48 517868001 |C2 -32 12
F -45 26 510352101 JC3 - 136 14 517871101 |[D -46 20
509216002 JUT -1-2-1-1 56 510371001 |0 -61 20 517885101 | C3 - 106 14
509217102 U1 -1-2-1-2 56 510372100 |D -62 20 517886100 JC3 - 110 14
509221002 U1 - 1-2-2-1 56 510408000 |s -8 52 517887001 JC3 - 111 14
509222102 U1 - 1-2-2-2 56 510470101 | K -17 36 517888001 |C3 -112 14
509224002 |N -35 46 510478000 |[F -10 26 $17890001 |C3 -122 14
ut -1.2-7 56 510542001 |Y -13 64 517901000 | F -47 26
509225001 |N -36 46 Gaz -13 78 517942000 | AAZ-3-1-1 68
ut -1-2-8 56 510661109 | U1 -1-2-1-8 56 518027101 | AA2-4-1 68
509226001 |N -39 46 U1l -1-2-2-8 56 518032001 | AAT-1-11 66
Ut -1-2-11 56 511182009 |G -13 28 518037009 | AA1-1-1-12 66
509228000 |N -1-1-4 44 $11243001 |Z -102 74 518093100 |F -18 26
N -1-2-4 44 511884001 | AA1-2-1-5 66 F -25 26
$09312001 JU1 -1-2-1-5 56 512104000 | AAZ-5-2 68 Z -4-4 72
Ut -1-2-2-5 -{ 56 $12150000 J AA3-2-1-3 70 518415101 [N -1-1-5-1-3 ]| 44
509318101 |N -1-1-2 44 512212000 fN -10 44 N -1-2-5-1-3 ] 44
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518415101 |Y -1-1-25 64 531674000 P -32 48 538039109 |z -4 72
Y -1-11-8 64 531760000 | M -1-19 40 538040109 §2 - 4-1 72
AA2-3-1-4 68 531776109 | AA2- 3-1-8 68 $38041000 U1 -1-16 56
AA2. 3-2-3 68 $31777001 | AA2- 3-1-2 68 uz2 -27 58
AA2Z-4-3-4 68 $31778000 | AA2-3-1-6 68 538043009 |z -20 72
AA3-2-2-4 70 531779001 | AA2-3-1-7 68 538059000 |T -1-24 54
AA3-6-4 70 534348001 11 -53- 34 T -2-20 54
518539000 {C1 -1-5 10 Gal -M 76 538060000 | T -1-23 54
$18633109 U1 -37 56 534413000 |M -1-28 40 T -2-19 54
U2 -37 58 534533001 | AA3-2-1-4 70 538080001 {Q -4 50
518636101 JC1 -1-23 10 534534001 | AA3-2-1-5 70 $38082001 |[Q -5 50
S18707149 |Z -13 72 534536001 | AA3-2-1-12 70 538094100 |M -1-4 40
519736001 |A -113 2 534706000 { AA3- 2-1-1 70 538104000 |5 -1-2-4 52
A -116 2 $34986000 fF -1 26 538107100 {M - 1-12 40
520137001 U1 -40 56 535183000 [C1 -1-2 10 538108000 |M - 1-13 40
Uz -40 58 536008009 |5 -1-18 52 538109100 | M -1-14 40
520164009 [A -33 2 536260000 |T -1-9-2 54 538110000 |M - 1-15 40
520289101 |V -3-3 60 T -2-52 54 538112001 |M - 2-1 40
Vo -4 60 537037001 |Z -34-11-3 73 538114000 |M -2-2 41 .
520293101 |V -3-4 60 537038001 {Z -34-11-2 73 S$38115000 |M - 2-2-1 41
vV -5 60 537057001 |P -36 A8 $38117000 |M -2-3 41
$20822101 |v -4 60 537059001 [ M -1-25 40 538120000 |[M -2-5 41
$20823101 |v -5 60 Wa 79 538122200 {M -1-9 40
$21527001 |{F -14 26 537060001 {M -1-26 40 538123000 |M -3-1 41
521775001 |C1 -1-18 10 Wa 79 $38148000 |P -26 438
521798001 |Z -34-8 73 537147109 |K -5-2 36 538155000 ¢R  -1-3 50
521875001 |K -32 36 $37148109 | K -8-2 36 538164000 |[R - 1-4 50
523445001 JC2 -33 12 537806109 | K -8-3 36 538166000 | T -1-1 54
523446000 [C2 -34 12 537920009 |A -27 2 T -2-1 54
523836001 |J -7 32 537927000 |B -17 6 538167001 |T -1-2 54
523880000 {N -1-1-10 44 $37928019 {B -24 8 538168001 | T -1-5 54
N -1-2-9 44 537929009 |B -24 8 538170001 | T -1-8 54
524511007 |B -24 8 537929016 |B -24 8 T -2-4 54
525100000 |N -26 46 $37973201 |D -71 20 538174000 | T -1-12 54
525127001 }J -53-8 34 537978151 |[E -5 22 T -2-8 54
Gal -L 76 537979101 |E -8 22 538175001 | T -1-13 54
525456001 {K -3 36 537981051 |E -9 22 T -29 54
K -1 36 $37983001 |F -6 26 538176101 [T -1-14 54
525634101 |S -5 52 $37984000 |F -17 26 T -2-10 54
S28741000 1Y -1-14 64 F -34 26 538177001 |T -1-18 54
529023000 S -1-2-1 52 537987001 |F -28 26 T -2-14 54
529468100 | AA1-2-1-4 66 537988000 |F -29 26 538180000 | T -1-22 54
529710000 |N -1-2-3 44 537990309 {H -1 30 T -2-18 54
529997001 |1 -53-2 34 537991109 |H - 1-1 30 538200000 |M - 1-29-2 40
Gal -D 76 537992100 |[H -1-2 30 538201000 §M - 1-29-4 40
530033001 1) -21-3 32 537993000 |H -1-3 30 538352101 [M -20 40
530128001 [J -49-2 34 537994001 fH -1-5 30 Wa 79
530260002 |5 -1-2-2 52 $37995101 |H -1-6 30 538353101 [M - 21 40
53045000t |} -53-7 34 $37996001 |H -1-8 30 Wa 79
Gal -H 76 $37997001 |H -1-11 30 538357002 | Wa 79
530925001 {J -53-4 34 537998001 |H -1-186 30 538571002 | Wa 79
Gal -ED 76 538001001 §J -1 32 538648001 |Z - 34-4-2 72
$30926001 |J -53-6 34 $38002101 |J -3 32 540616001 |M - 40-1 41
Gal -FD 76 538003001 |J -8 32 540621000 |M -50 41
530950000 1C1 -1-4 10 $38004002 }J -10 32 W -2 62
$30951001 | C1 -1-9 10 $38004003 [1 -10 32 540622000 | M - 51 41
531012001 |D -55 20 538004004 |) -10 32 540623000 |[M -42 41
531013001 |D -56 20 538005001 |J -15 32 540624000 |M -40-2 41
531551009 |N - 1-1-1 44 538006001 {1 -21 32 540628000 [N -1-1-3 44
N -1-2-1 44 538007001 |J -21-1 32 540629000 [N -1-1.9 44
531554009 JAA3 -6-5 70 538010001 |J -29 32 S40635001 |M -40 41
531570209 |Y -1-11-1 64 538011001 }J) -34 32 540640001 {Z -34-5 73
531612001 |J -45-4 34 538035109 [B -8 6 540641001 |z  -34-11 73
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540764000 |M -52 a1 542848001 | Ga1l -J 76 543251000 | W -1-2
540837001 [E -14-2 22 542849001 |D -64-9 20 543252000 |W -1-3

xX -1 62 Gal - XY 76 $43253000 |W -1-4
540838001 |E - 14-2-1 22 542850409 fU1 -1 56 543254000 | W -1-5
540839001 |E -14-2-2 22 542851301 pUT -1-9 56 543255000 [W -1-7

X -1-141 62 542856001 |J -40 32 543256000 |W -1-8
540840001 JE -19-2 22 542858001 |K -12 36 543257000 W -1-9

X -1-2 62 542859001 K -27 36 543259001 {W -1-18
540841001 | X -1-3 62 542864101 K -28 36 543267000 |W -1-14
540841101 fE -21-2 24 542867001 |T -1-6 54 543268000 |W -1-15
540842991 |E -22-2 24 T -22 54 $43269000 |W -1-19

X -1-4 62 542868001 |L -8 38 543270000 |W -1-16
540843001 fE -24-2 24 542870101 |[L -1 38 543271000 {W -1-11

X -1-5 62 542871101 |L -12 38 543272000 |W -1-12
540845001 |E -24-2-1 24 542873101 |L  -14 38 543273000 |Z -7

X -1-51 62 542874001 L -17 38 543274000 |M -1-16
540846001 JJ -45-3 34 542880001 |D -70 20 543275000 |M - 1-20

X -1-6 62 542882001 |Z -58 73 543276000 |M - 1-21
540886001 |E -14-1-1 22 542884001 |C2 -75-2 12 $43277000 [M - 1-22
540934101 |J -45-2 34 542886101 [J -25 32 543278000 |M - 31
541202051 [P -24 48 542887101 i -25-1 32 N -12-2
541205001 K -2 36 542890001 |Z -92 74 N -12-2
541206001 fK -1 36 543169009 |M -1 40 543279200 | AA1-2-1-1
541207000 |K -4 36 543170009 |M - 1-1 40 543309000 |M -1-24
541222101 |G -25-2 28 543171009 M -1-2 40 543369000 |M -3-2
$42258000 |T -1-9-1 54 543172009 [M - 1-3 40 543370000 |M -3-3
$42259000 |T -1-9 54 543173001 | M - 1-29 40 543671109 fU1 -1-2
542260000 |M -1-10 40 543177000 |[M - 1-29-1 40 543672109 | U1 -1-2-3
$42653000 |M -1-27 40 543183100 |M -1-11 40 543673000 |F -35

M -53 41 $43186000 M -1-17 40 543674000 |S -3

S -1-15 52 543188000 |[M -2-6 41 543675000 |S -4
542658000 |2 -73 73 543190000 |[M -10 40 543676001 |Z -74-1
542750109 |A -20 2 543191000 |M - 11 40 543678009 |N - 1-1
542751009 |A -20-1 2 543196000 |P -3 48 543679001 [N -1-1-5
542752000 |A -20-2 2 543197000 |P -4 48 N -1-2-5
542754001 |B -3 6 543201000 |M -3-4 41 543680001 |N - 1-1-5-1
542756001 |B -14-1-6 6 543202000 [P -21 48 N -1-2-51

B -14-2-6 6 543203000 {P -35-1 48 543682000 |N -1-1-5-2
542758001 |A -38 2 AA2-3-1-10 68 N -1-2-5-2
542787001 |C2 -75-1 12 543204000 [P -35-2 48 543683001 N - 1-1-5-1-
542795101 {C3 -125 14 543206000 [P -20 48 N -~1.2-5-1-
542796001 | C3 - 127 14 543210001 |R -1 50 N -27
542798001 | C2 -75-3 12 543220209 |S -1 52 Y -1-11-6
542800001 [C2 -75-5 12 543223009 S - 1-1 52 AA2-3-2-1
542818101 |E - 14-1 22 543224000 |S -1-9 52 AA2-4-3-1
542827000 |F -23 26 543225000 S -1-10 52 AA3-2-2-1
$42830001 {B -1 6 543226000 |[S -1-3 52 AA3-6-1
542836001 |D -39 20 543227200 |S -1-4 52 543684001 IN - 1-1-5-1-
542837001 [D -39-1 20 543228000 |S -1-13 52 N -1-2-5-1-
542839101 |D -48 20 543229001 §S -1-2 52 543686000 |N - 1-1-11
542840101 |D -51 20 $43236009 |5 -2 52 543687001 [N -8-1
542842101 |T -1 54 543237000 |S -1-7 52 543687002 |N -8-2
542843001 {D -64-1 20 543240009 |[M -H-9 42 543688001 [N -9-1

Gal -A 76 543241009 [M - H-1 42 543688002 [N -9-2
542844001 D -64-2 20 $43242009 |M -H-2 42 543689001 |B - 14-1-5

Ga1 -B 76 543243009 |M -H-3 42 B -14-2.5
542845001 {D -64-3 20 543244009 -|M -H-6 42 543693000 |D -40

Gal -C 76 543245009 |M -H-4 42 543694009 |N -1-2
542846001 |D -64-4 20 543246009 |M - H-5 42 543696000 |N -28

Gal -D 76 S43247009 |M -H-7 42 Y -1-11-7
542847001 | D -64-5 20 543248009 |M -H-8 42 AAZ-4-3-2

Gal -E 76 543249001 |W -1 62 AA3-2-2-2
542848001 |D -64-8 20 543250000 W - 1-1 62 AA3- 6-2




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
543832001 |Z -74 73 544447001 |C2 -73 12 548666001 |Q -1 50
543833109 | AAT1-1 66 544450001 [AA2-5 68 549419001 | C1 -1-22 10
543834109 | AA1-1-1 66 544451001 [C2 -75-4 12 549443000 |T -3 54
543835100 [AAI1- 1-1-11 66 544453001 |C2 -75-6 12 550661009 IN -12 46
543836301 | AA1-2 66 544455001 | C2 -9 12 550662009 [N -12 46
543837001 JAA3-2 70 544456000 {C3 - 101 14 551027001 JC1 -1 10
543838001 | AA3- 2-1 70 544457000 §C3 -102 14 551028000 | C1 - 1-1 10
543839005 | AA3-2-2 70 544458001 JC3 -103 i4 551029001 | C1 -3 10
543839008 | AA2-4-3 68 $4445%001 | C3 - 105 14 551030001 | C1 -6 10
543841009 |AA2-3 68 544483001 A -22-1 2 551031001 | Ct -7 10
543842009 | AA2-3-1 68 544485001 fA -22-2 2 551032000 | C2 - 16 12
543843009 | AA2-3-1-11 68 544487001 JA -22-6 2 531033001 jC2 -17 12
543844001 | AA2-3-2 68 544494001 {A -22 2 551034001 jC2 -23 12
543846009 | AA2-4 68 544606001 |A -105 o2 551035001 jC2 -28 12
$43847101 {AA3-6 70 544624000 |C3 -120 14 551036001 JC2 -38 12
543977201 | AA1-2-1 66 $44629001 |A -920 4 551037001 | C2 - 140-1 12
543981000 |W -1-17 62 544664000 |P -6 48 551038001 | C2 -140-2 12
543982001 |B - 14-1-1 6 544665001 |P  -6-1 48 551039000 | C3 -87 14

B -14-2-1 6 544665002 |P -5-2 48 551040001 JC3 -130 14
$43984001 |B - 14-t 6 544669001 |C2 - 41 12 551041001 JC3 -133 14
543985001 |B - 14-2 6 544745009 |Y -1-11 64 551042001 |C2 -5 12
544309109 |A -13 2 S44746000 | N -28-1 46 551043001 | C4 - 138 16
544313001 |A -15 2 Y -1-11-7-1 64 $51045001 | C4 -150-1 16
$44317009 |A - 101 2 AA2-4-3-2-1 68 551046001 | C4 -150-2 16
544320001 A -111 2 AA3-2-2-2-1 70 551047001 | C4 -150-3 16
544321001 |A -114 2 AA3-6-2-1 70 551048001 |CS5 - 151-1 18
544322101 |A -121 4 544748001 |Y -1-11-2 64 551049001 | C5 -151-2 18
544326001 1C1 -1-6 10 AA2-3-2-2 68 $51050001 | C5 -151-3 18
544327001 JC1 -1-12 10 AA2-4-3-3 63 $51051001 |C4 - 153-1 16
544328001 |Ct -1-13 10 AA3-2-2-3 70 551052001 {C4 - 153-2 16
$44329001 | C1 -1-15 10 544749001 } AA3-6-3 70 $51053001 JC4 - 153-1 16
544369009 |1Z -1 72 544750000 |N -28-2 46 551054001 | C4 -153-2 16
S44370008 {Z -1-1 72 Y -1-11-7-2 64 551055001 | C4 -153-1 16
544371001 |Z -42 73 AA2-3-2-6 68 $51056001 | C4 - 153-2 16
544372000 |P -2 48 AA2-4-3-2-2 68 551057001 1C4 -153-1 16
544380001 |J -43 32 AA3-2-2-2-2 70 551058001 JC4 -153-2 16
544381001 JC1 -12-5 10 AA3-6-2-2 70 §51059001 fC4 -153-3 16
544382001 | C3 -90 14 544757001 | C3 -68 14 $51060001 |C4 -153-4 16
544383000 |P -1 48 $44759000 | AAZ2-3-2-4 68 551061001 | C4 -153-3 16
544387009 |A -117 2 544760000 | AAZ-3-2-5 68 551062001 |C4 -153-4 16
544411001 | C5 - 156 18 $44795001 X -1 62 $51063001 |C4 -153-3 16
544412001 | AA2-5-1 68 544805101 |T -2 54 $51064001 {C4 - 153-4 16
544413001 jC5 - 154-2 18 544806000 | T -2-5 54 $51065001 §C4 -153-3 16
544414001 |V -3 60 S$44807000 | T - 2-5-1 54 551066001 | C4 -153-4 16
544415001 |V - 3-1 60 544924001 | C3 - 126 14 551067001 ] C5 -189-1 18

vV -61 60 545147001 |B -2 6 $51069001 | C5 - 189-1 18
544417001 |V -3-2 60 545252000 |Y -1-11-9 64 551071001 | C5 - 189-1 18

V o -6-2 60 545253000 |Y -1-11-9-1 64 551073009 |Y -1 64
544420009 |Y -1-1 64 545254000 |Y -1-11-9-2 64 $51075001 |Y -1-10 64
544421001 Y -1-1-3 64 545724009 {Z -19 72 Ga2z -1-10 78
544422001 |Y -1-1-4 64 546255000 |N -13 46 551076001 | Y -12 64
544424001 |Y -1-1-26 64 546405000 |F -24 26 Ga2z -12 78
544425001 |Y -1-2 64 546460000 U1 - 1-15 56 551077001 |Y -14 64

Gaz -1-2 78 uz -26 58 Gaz -14 78
544426001 1Y -11 64 546476001 |P -7 48 551078001 |Y -15 64

Gaz -1 78 547112000 |C2 -26 12 Gaz -15 78
544433201 [C1 - 12 10 547592000 M -2-4 41 551804001 | C5 - 154-1 18
544434001 {C1 -12-2 10 $47594000 | M - 2-7 41 U32744000 |[R -1-5 50
544436000 |C1 -12-4 10 548534009 |A -16 2 U34870001 |S -1-2-3 52
544437201 JC1 - 12-1 10 548537009 A -17 2 U38337000 |R - 1-1 50
544443001 | C2 -30 12 548539001 JA -29 2 U38338000 |R -1-2 50
544445001 | C3 -67 14 548540109 |A -103 2 0A4300605 |S -1-6 52
544446001 | C3 - 70 14 548555000 | C4 - 152 16 S -1-11 52
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0A4400605 |[M - 41 a1 017751412 |D -47 20 025030232 [A -22-5 2
0A5400805 |S -1-5 52 017761412 | C1 -14 10 N -1-1-8 44
0A5400806 |M -1-6 40 017821813 J AA3-2-3 70 N -1-2-8 44
0A5401006 | M - 1-7 40 017822212 L -25 38 Y -1-115 64

P =10 48 018016122 |C2 -29 12 AA1-2-1-3 66
Ppo-12 48 018060822 |L -19 38 025030236 | T -1-17 54
P -14 48 018061036 |M -4 40 T -2-13 54
P -27 48 018061422 |L -2 38 025040132 | C1 -1-21 10
P -38 48 018081222 |2 -74-2 74 025040232 |C2 -40 12
0A5401605 |M -43 41 018081636 |S -7 52 C2 -43 12
0A5403006 |M -1-5 40 018082022 |A -102 2 C3 -129 14
0B1351606 |Z -94 74 A -104 2 U1l -42 56
002300403 | T -1-15 54 018300836 |Y -1-1-21 64 uz2 -42 58
T -2-11 54 Y -1-1-22 64 025040236 |M -44 41
002300603 |S -1-14 52 018301036 |Y -1-1-8 64 Z -44 73
002301203 |P -8 48 018301236 |Y -1-1-7 64 Z -46 73
004400603 | T -1-7 54 018302032 | AA3- 2-1-2 70 025050232 [P - 16 48
T -2-3 54 018400822 | C2 -42 12 C2 -25 12
004400814 1C1 -13 10 018400832 |C1 -1-20 10 a3 o-117 14
008400604 | K -8-4 36 018401022 |C2 -39 12 C3 -144 14
M -1-23 40 018401622 {C1 -1-10 10 025050236 |S -6 52
s -1-17 52 018401636 | C3 -88 14 ut -1-5 56
011679312 | C1 -1-3 10 018405032 fZ -59 73 025060132 |C1 -15 10
014679320 |H -1-7 30 018501222 |A -107 2 025060236 |M -6 40
014680422 |1 -42 32 c2 -24 12 T -t4 54
C1 -1-18-2 10 018501422 |E -20 22 025060336 |Z -56 73
c2 -27 12 L -22 38 ut -1-22 56
014680622 [E -3 22 C3 -145 14 uz -34 58
G -28 28 018501622 |A - 106 2 025080232 |N -21 46
H -1-9 30 P -15 48 Z -743 74
I -72 32 3 -118 14 025080236 U1 -1-2-6 56
L -24 38 C3 -119 14 025080336 |N -22 46
014710522 {K - 31 36 C3 -143 14 025350132 }Y -1-1-15 64
C3 -113 14 018680822 |V -3-5 60 025350332 |A -32 2
014760622 [B -9 6 vV -42 60 Y -1-7 64
D -39-2 20 vV o-5-2 60 025680132 |Q -7 50
E -7 22 c1 -12-3 10 025680232 |F -8 26
E -10 22 C1 -85 10 H -1-27 30
E -15 22 C3 -123 14 H -4 30
J -33 32 018681022 |J - 11 32 J -39 32
Z -10 72 K -6 36 C1 -8 10
c1 -1-19 10 021060106 |Z -55 73 025750132 |[K -16 36
1 -1-24 10 ul -1-24 56 026120236 JU1 -1-2-1-9 56
C2 -18 12 Uz -36 58 Ui -1-2-2-9 56
cz -3 12 021060206 |P -30 48 028030242 {N -1-1-7 44
c2 -35 12 021080106 |N -23 46 N -1-2-7 44
014770622 |B -12 6 021400102 |Z -60 73 Y -1-114 64
B -12 6 021400106 { M -45 41 028030246 |T -1-16 54
E -13-1 22 021400216 {Z -45 73 T -2-12 54
] -2 32 021500103 |N -5 44 028040246 | C3 -89 14
) -22 32 021500106 |5 -9 52 028050242 [P -17 48
C3 -100 14 Z -34-83 73 028050246 [Z -34-8-2 73
C3 -104 14 Z -34-11-1 73 Ul -1-6 56
C3 -107 14 021500216 |Y -1-1-24 64 028060242 |L -3 38
014780622 |[B -4 6 021660102 |A -22-4 2 028060246 |M -5 40
B -15 6 K -36 36 P -3 48
017081606 |N -37 46 021660306 fC5 -158 18 ut -1-23 56
Ut -1-2-1-3 56 021670202 K -34 36 uz2 -35 58
U1 -1-2-2-3 56 021680202 |H -1-24 30 028080242 N -20 46
Ut -1-2-4 56 021750102 jD -45 20 Z -74-4 74
Ut -1-29 56 022120306 U1 -1-2-1-7 56 028080246 [N -38 46
017082203 fN -19 46 ut -1-2-2-7 56 U1 -1-2-1-4 56
017501216 |Y -1-1-23 64 025030135 JAA1-1-1-9 66 U1 -1-2-2-4 56
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CODE REF.NO, Page CODE REF.NO. Page CODE REF.NO. Page
028080246 | U1 - 1-2-5 56 062302506 [N -1-2-6 44 100032004 }i  -51 34
Ut -1-2-10 56 Y -1-11-3 64 100020004 |E -2 22
028120246 U1 - 1-2-1-10 56 062400612 A -39 2 100136001 |G -20 28
Ut -1-2-2-10 56 062400806 |Q -2 50 H -1-20 30
028350242 |J -21-6 32 062400812 [N -30 44 100242003 |B -18 6
Y -1-8 64 C3 -128 14 Y -1-1-16 64
AA1-2-1-8 66 062401006 |Z -3 72 100250001 [B - 11 6
028680242 |F -9 26 Z -43 73 B -1 6
032361306 fU1 - 1-14 56 062404005 |Y -1-11-10 64 100360003 |J -54 34
032422003 |z -93 74 062501406 |Z -34-11-4 73 100398001 |G -12 28
U1l -38 56 062660412 {E - 14-1-3 22 100402004 |G -17 28
U2 -38 58 E -14-2-3 22 100645003 K -7 36
032461606 |z -57 73 062660712 1E - 14-1-7 22 100659001 |K -35 36
037200615 [W -1-10 62 E -14-2-7 22 100887001 |z -30 72
037300615 |W -1-13 62 062670412 |G - 31 28 101073001 JU1 -1-12 56
037300816 |S -1-12 52 062670512 |A -22-7 2 101121000 U1 -1-13 56
037301015 {W -1-6 62 Fo-27 26 101572101 |z -28 72
037301215 |2 -4-3 72 F -39 26 101706001 B - 13-1 &
037521016 | U1 -1-4 56 F-49 26 E -6-1 22
039411215 U1 -1-10 56 Y -1-6 64 102630001 {B -16 6
048020342 [ AA1-1-1-10 66 C2 -75-7 12 103950003 |G -18 28
048030342 |K -15 36 062670612 }A -23 2 104450109 (A -4 2
048040342 |D -63 20 G -4 28 A -10 2
K -20 36 G -24 28 A -43 2
L -16 38 L -10 38 Z -1-2 72
c1 -1-8 10 L -32 38 104525001 |G -14 28
048050342 |H -1-10 30 AA2-3-1-5 68 AA3-2-6 70
C1 -1-16 10 062670712 |C2 -76 12 104567001 |F  -21 26
048050346 T -1-19 54 062670812 | AA2-4-5 68 105073001 U1 -1-17 56
T -2-15 54 062671212 §C2 -77 12 U2 -28 58
048060142 T -1-3 54 062680512 [H -1-18 30 105343001 2 -101 74
048060342 |J -32 32 K -9 36 106129002 |J -21-5 32
C3 -109 14 K -22 36 106147002 {1 - 14 32
C3 -116 14 Ct -1 10 L -26 38
048070342 |J -19 32 AA2-3-1-9 68 106588003 §J -25-3 32
048080342 [E -18 22 062680612 JA -18 2 106623002 A -19 2
C2 -36 12 A -28 2 A -30 2
048100142 [H -1-4 30 F -7 26 A -118 4
048150142 |B -7 6 F -30 26 J -52 34
048160242 |C3 - 114 14 062680712 |B -14-1-7 6 C3 -132 14
€3 -142 14 B -14-2-7 6 C3 -135 14
048220242 |C2 -37 12 062680812 |A -119 4 107017001 |S -1-20 52
048320242 |2 -74-1-4 73 A -120 4 107017002 JA -36 2
052400606 |T -1-20 54 H -3 30 107038003 |C2 -78 12
T -2-16 54 C3 -66 14 107149001 fF -5 26
052501205 [N -2 44 C3 -69 14 Fo-13 26
060670512 |F -16 26 062681212 |A -112 2 F-37 26
060670612 |G -6 28 A -115 2 107321003 |A -35 2
AAT-2-1-9 66 D -60 20 107321009 |S -1-19 52
AAT1-2-3 66 H -2 30 107415009 |B -24 6
060680512 |K -19 36 062681412 1Q -6 50 107415011 |B - 24 6
060680712 [D -72 20 062710612 |G -2 28 107415014 {B -24 6
J -4 32 062711012 JA -21 2 107415016 |B -24 6 .
061660806 |A -22-3 2 062711212 |A -14 2 107415018 |B  -24 6
062300412 Ip -29 48 062760812 [L -28 38 107415019 |B -24 6
062300612 |P -28 48 062761012 |A -122 4 107415021 |B -24 6
AA1-2-1-2 66 C3 -7 14 107415023 |B -24 8
AA1-2-1-6 66 062771012 |L -20 38 107415416 |2 -17 72
AA2-3-1-12 68 072630260 [B -6 6 107453001 |D -44 20
062301205 |T -1-1 54 081003670 |E -12 22 107606001 |G -14 28
T -2-6 54 E -17 22 107779001 |z -29 72
062301616 | AA1-1-1-13 66 100022004 |H -1-26 30 107780001 }Z - 31 72
062302506 |N -1-1-6 44 100022005 |J -24 32 108802001 |F  -46 26
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CODE

CODE

109239002
109714000

109763002
109893002

110161004

110168001
110233001

110367001
110735001
111140002
111466101
112738000
113006001
113316001
114234001
114483002
114486002
115186001
115188001
116662003

117150001
117291002
117934009

117936001
117936009

118064001
118837001
118702004
120438001
120448001
120990001
122991001
123006001
126863001
129986001
132051001

133172003
133180005
133740006

138444001

139096001
140392009
140647101
140726000
141492001
141590001
141786001
141860001

142443001
142721001
142990001
143591001
143882001
143910009
144105000
144110001
144226001
144458001

144504001

144588001
144712001
145087001
145446001

145472001
145478101

145480101
145519001
145547001
145646011
145646014
145646016
145646018
145646019
145646021
145646024
145646025
145646421
146058001

146059001
146060000

146080000
146206009

146255000

146256001

146288001
146354001
148196000
148197000
148738000
148813001
148847001

149287000

149482001
149796001
149809000

CODE REF.NO.
149809000 JP -33
P -45
S -1-16
W -3
149831101 |[Y - 1-1-13
150173003 1z -34-7
150174000 |Z - 34-4-3
Z -34-5-1
150179002 [Z - 34-8-1
150180001 |2z - 34-1
150182000 |z -34-2
150183000 {Zz - 34-10-2
150206002 |Z - 34-4-1
150332001 1z -103
150382001 |y -1-1-5
150460001 |[D -42
150461001 JD -43
151927001 |[F -20
152231000 |B - 10-1
152236001 |B - 14-1-2
B -14-2-2
152237101 |B  -14-1-3
152242001 |8 -22
152243001 [B -23
152245001 |[E -4 -
152632001 | C5 - 165-1
152633001 | C5 - 165-2
152678101 [E - 11
E -16
152681201 |E - 19-1
152682101 [  -21-1
152683001 {E - 14-1-4
E -14-2-4
152684101 |E - 14-1-5
E -14.25
152686101 JE  -21-1
152869001 |G -1
152870001 1G -3
152872001 |G -8
152881001 |G -27
152883000 |G -29
152884001 §G -30
152889001 |G -23
AA1-2-4
152891101 |G -26
152938001 |H -1-17
152948001 §{F -1
F -32
152969001 JF -38
153242000 [M - 1-29-5
Z -25
153403002 |C1 -9
153484001 {J -38
153562001 |F -19
153597001 |J -21-2
153920001 [F -12
154235001 |Y -1-1-10
154236001 |Y -1-1-11
154237001 |Y -1-1-14
Gaz-1-1-14
154252001 |Y -1-4
Ga2-1-4
154253001 Y -1-5




CODE REF.NO. Page
154253001 fGa2 -1-5 78
154256101 Y -19 64

Gaz -19 78
154467001 |Z -4-2 72
154528001 |H -1-12 30
154596000 |J -20 32
154599000 |J -5 32
154607101 |L -9 38
154623000 |B -10-2 6
154624101 |B - 14-2-3 6
15470210t |Z -23 72
154763010 |B -24 8
155167002 |D -52 20
155510001 | AA1-1-1-7 66
AA3-2-1-6 70
155578000 |B -19 6
156112003 |Z -34-6 73
156206001 [K -29 36
157237001 |D -64-7 20
Gal -F 76
157255100 | AA1-1-1-8 66
158592001 |D -64-6 20
Gal -G 76
158940001 | -35 32
159111001 K -37 36
159224001 |G -7 28
159574101 {H -1-19 30
159805001 |G -15 28
159905001 |J -13 32
181995001 JE -6 22
200190001 |N -15 46
Z -4 73
ut -1-18 56
Uz -30 58
228475000 |F -44 26
] -55 34
M -7 40
N -31 44
P -39 48
T o-1-11 54
T -2-7 54
AA2- 4-6 68
231071001 |4 -16 32
232384001 |M -1-29-3 40
340400001 jP -34 48
P -40 48
Y -1-12 64
AA2-3-4 68
AA3-2-5 70
402887001 |E -14-1-6 22
E -14-2-6 22
417382001 1S -1-2-5 52
525664000 [P - 11 48
P -37 48
530138001 {C3 - 108 14
€3 -115 14
623033000 |D -41 20
625010000 | AA1-2-2 66
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